c FARMITRAC D

DRIVING TRADITIONS TOMORROW

555 / 555DTC

PART'S MANUAL



PN

545/555/545DTC/5550TC

ENGINE

Secrion 1




ENGINE

54515551545 DTC | 555 DTC

Cyunper Brock & Cyunper HeaD

@B & - scrisL vumsER

BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



/ﬂ“‘\

{rem No.

N

SN kW

10
11
12

13

14

15

16
17
18
18
20

21
22
23
24
25

25
27
28
29
30

A
32
33
34

ParT No.

ESL15195
ESL.15128
3906285

3906245

ESL15204
ESL15225
ESL15203
ESL10502

ESL15207
ESL10503
3480858

ESL15208
ESL15196

ESL15200
ESL15199
ESL15206
ESL15205
ESL13324

ESL15217
ESL10060
30476088
30087838
30464858

ESL13691
ESL15222
ESL10076

30088088

5863958
30465058
3480758
ESL15220
ESL15221

ESL15224
30468258
ESL15223
ESL15231
3906265

390629536

DEescripTiON

Cylinder Head Assembly 545
(includes items 2,3,5,12 and 13)
Cylinder Haad Assembly 555
(Includes ltems 2,3,5,12 and 13)
Plug, (1.761) Cup '

Plug, (1.12) Cup

Bott, (M12x1.5x216) Cylinder Head
Guide Valve

Bolt, (M12x1.5x1.44) Cylinder Head
Gasket Water Outlet

Thermostat Assembly Water
Connection Water Qutiet
Washer, (5/16) Spring Lock

Boit, (M8x1.00x30-6.6) Hex Head
Insert Intake Valve Seat ™

insert Exhaust Valve Seat

Insert Exhaust Valve Seat

Gasket Cylinder Head

Gasket Cylinder Head

Gasket Cylinder Block Front Cover

Cover Timing Gear’

Cap Engine Lube Oil Filter Tube
Bolt, (3/8-16x1.50) Hex Head
Bolt, (5/16-18x2.50)Hex Head
Bott, (5/16-18x0,75) Hex Head

Cover Fuel Injection Pump Timing
Gasket Timing Cover

Deflector Fan Air LH

Bolt, (5/16-18x2.12) Hex Head
Bolt, (3/8-16x2.50) Hex Head

Bolt, (3/8-16x2.25) Hex Head
Boit, (3/8-16x0.75) Hex Head
Washer, (3/8) Spring Lock
Plate Engine Rear

Gasket Rear Plate

Carrier Rear Qil Seal

Bolt, {(5/16-18x1.00) Hex Head
Gasket Seal Carrier :
Pin Plain Dowel

Plug, (1.50) Cup

Piug, (1.814) Cup

545 1 555 1545 DTC 1 555 DTC

- CyLinber Brock & CyLinper Heap

Venoor No.

D10067630

[10083410

D10044570
D10045010
D10044580
D10011780

D10011750
D10011770

D10045190
D10045040

D10102890
D10045030
010101960
010044810
D10010870

D10045020
210010930

D10044730
D10044780

010044600
£10044860

D10044650

D10044770
D10044760

QuaNTITY

545 555 545015550

1 -1 -

L
—t

L]
=y

3]
[\
N
n

4 4 4 4
4 4 4 4
6 6 B 6
10 10 10 10
11 11
11t 1
11 11
14 14 14 14
2 2 2 2
3 3 3 3
3 - 3 -
- 8 - 8
i - 1 -
-1 - A
i1t 11

L R —
MWL
DWW o
Oy L) -4 wb

N o= -
A=
(VI Ny
P o = =

MWW
- ) W@
N = W
- - W

= - —
(¢ I - I
B et =L O =
Ol = — O =

AR AR AR AR

@ - SERIAL NUMBER BREAK, | - INDicaTes up 1o aND incLuping THAT seriaL vumeer KD



i
=
3
b
1§

54515551545 DTC | 555 DTC

Cvuinper Brock & Cyuinper HeAD

WEERD © - scrisL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

36
37
ag
39
40

41
42
43
44
45

48
47
48
49
50

51
52
B3
54
55

56
57
58
59
60

Service Kits:

m moOoOWm»E

Part No.

ESL.15244

- ESL10120

8765158
733298
ESL15215

3480858
3379738
ESL10079

ESL15218

ESL15219
ESI.13691
ESL15245
33795958

ESL15234

ESL10082
ESL10083
ESL15229
ESL15230
ESL15226

ESL15227
ESL10072
ESL10052

ESL15216

ESL15316
ESL15317
ESL15520
ESL15521
ESL15522

ESL15523

DescripTioN

Piug Qil Pan Drain

Dowel Cyl. Head to Block Cyl.
Plug, (1/4-18) Pipe

Pin, (3/8x1.125) Plain Dowel
Cam Bush Set (4 Bushes)

Washer, 516 Lock

Nut, {5/16-18) Hex

Deflector Fan Air RH

Bolt, (5/16-18x.75) Hex Head
Plate Engine Front Cover

Gasket Engine Front Cover

Boit, {9/16-12x4.45) Hex Head
Gasket Water Pump

Nut, (3/8-16) Hex

Bolt, (MBx1.25x60-6.6) Hex Head

Insert Oil Filter Mounting
Filter Assemly Lube Oil
Plug Oil Fliter Body
Washer Oil Filter Body
Bracket Qil Filter Mounting

Gasket Qil Filter Mounting
Cover Flywheel Access
Tube Oif Leve! Indicator
Plug, (3/8-18) Hex Head
Indicator Assembly OQil Level

Engine Assembly 545
Engine Assembly 5586
Engine Assembly W/Electricals 545
Engine Assembly W/Electricals 555
Engine QOverhauling Gasket Set 545

Engine Overhauling Gasket Set 555

54515551545 DTC | 555 DTC

- Cyrinoer Brock & CyLivper HEAD _
& - SERIAL NUMBER BREAK , [ =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Venoor No.

D10061670
D10010280

EJQS‘I 00020
D10044780
b1 0010890
-D‘I 0047860

010010810
D10044730
D10044720

010043930

D10070150
010017600
010044970
010044840
D10044960

£10044800
D10044780
D10048250

D10048250

D10082360
D10082350

545 555 5450rc5550rc

—_ o=k ) — - P =k B =

-k

— NI Ny - — s

— ot =k ek ke

QuanTiry

1 1
2 2
11
2 2
11
11
3 3
11
4 4
11
11
8 8
11
4 4
1 1
11
2 2
2 2
i1
11
11
11
t 1
1
-1
k| -
-1
b -
-1

—_ h P = = — 0 -=- —_ o =k ) = — f = By —

-t b ok ak =k

[ L L]



http:9/16-12x4.45
http:5/16-18x.75

e, EnNGINE

54515551545 DTC | 555 DTC

Cvuinoer Brock & CyLinoer Heap -
WEED © - scriaL NUMBER BREAK, |« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

."-_H\-



CyLinoer BLock & Cyrinoer HEAD

54515551545 DTC | 555 DTC
Item No.  Parr No. Descriprion Vewnpor No.
Service Kits
G ESL15316 Decarbonizing Kit 545 -
H ESL15317 Decarbonizing Kit 555 -
{ ESL15520 Engine Plug Kit Std -
J ESL15821 Engine Plug Kit QOversized -
K ESL15622 Engine Overhauling Kit 545-010 -
- ESL156523 Engine Overhauling Kit 545-020 -
- ESL15530 Engine Overhauling Kit 545-030 -
- ESL15531 Engine Overhauling Kit 555-010 -
- ESL 15532 Engine Overhauling Kit 555-020 -
- ESL15533 Engine Overhauling Kit 555-030 -
Note: Content of Service Kits Section 1:2
Section 1:4
1 Engine Overhauling Gasket Set Section 1:10
Section 1:12
Section 1:16
Section 2:4
Section 4:2
o Section 4:4
oo Section 3:2
Section 1:18
Section 1:2
Section 1:10
2 Decarbonizing Kit Section 2:4
Section 4:2
Section 3:2
Section 1:4
Section 1:8
3 Engine Overhauling Kit Section 1:10
: Section 1:14
Section 3:8
TN

QuanTiTy
545 555 5455rc 5550

A e
i ok b b )
[ R Ry
4 =k =k ok

=
1

—h
]

1

—_ b o gy
19

—h ok ol g

14,15,30
46

1,18

41
14,2123
513,18
15

6

2,43

43

10
1,19
13,18
15
2,43

A/B,52
5
21,31
3.4
2,5

& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



mvose— ENGINE

54515551545 DTC | 555 DTC

EEN

CRANKSHAFT & FLYWHEEL ASSEMBLY:
@ ~ SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




frem No.

bW -

oW~y

11
12
13
14

15

ParT No,

ESL15259

ESL12623
ESL15248
ESL15249
ESL15237

ESL15250
ESL15238
ESL15251
ESL15385

ESL15254
ESL156255
ESL15256
ESL15257
ESL15258

ESL15384
ESL15540

ESL15541
ESL15542

54515551545 DTC | 555 DTC
DescripTion Venpor No.
Crankshaft and Gear Assy. D10093880
(Includes tem # 8)

Pulley Crankshait D10039630
Belt, (M10x1.50x45-10.9) D10044910
Spacer Crank Shaft Pulley D10044880
Seal Crankshaft Front D10044410
Seal ‘O’ Ring, (0.103x1.75) D10010400
Seal Crankshaft Rear D10044550
Gear Crankshaft D10047880
Main Bearing Set

(consists of 4 pairs of main

bearings)

Flywheel| Assembly D10102940
Bolt Flywheel Mounting 010044590
Dowel Thrust Washer 010044750
Washer Thrust D10044740
Dowal Flywheel D10044920

Engine Bearing Set 10 o/s
(Consists of Main Bearings and
Rod Bearings for an Engine)
Engine Bearing Set 20 ofs
Engine Bearing Set 30 o/s
Engine Bearing Set 40 ofs

CRANKSHAFT & FLYWHEEL ASSEMBLY:

EnGINE

545 555 545prc55551c

1

e P W -tk ] wk

—~ P

QuaNTITY
1 1
1 9
5 5
1 1
1 1
1 1
1 1
1 1
1 1
1 1
8 8
2 2
1 1
1 1
1 1
1 1
1
1 1

1

—_ = o - i fh -

—% N OO -

@ - SERIAL NUMBER BREAK, [ - INDICATES up T0 aND iNcLupinG THaT seriaL numeer CQEEID



ENGINE

5455551545 DTC | 555 DTC

CamsHAFT & ROCKER ARM

@EERD © - scriaL NuMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Part No.

ESL15273
ESL15272

NE3017358 -

ESL15274
ESL15282

ESL15281
ESL15518
ESL15519
ESI.15264
ESL15263

ESL10168
ESL10131
ESL10134
ESL10135
ESL10046

ESL10132
ESL15270
ESL15269
ESL15271
ESL15268

ESL15576
ESL15577
ESL15260
ESL15262

54515551545 DTC | 555 DTC
DEescriPTION Venoor No.

Gasket Valve Rocker Arm D10044820
Cover Valve Rocker Arm D10045090
Washer Mg Spring Lock -

Bolt, (M8x1.25x20-8.8) Hex Head D81500110
Breather Assembly Crank Case 010045270
Clamp Hose D10102430
Hose Breather Assembly D10102400
Tube Assembly Crankcase Vent B10045260
Bolt, M12x1.5x216) Cylinder Head D10044570
Suppont Valve Rocker D10045080
Kit Rocker Arm W/Screw 010075030
Screw, (7/16-20) Valve Rocker Arm D10011640
Spring Valve Rocker D10011580
Spacer Valve Rocker D10011600
Plug, (0.761) Cup D10020980
Shaft Valve Rocker D100115860
Key Valve Spring Retainer D10045200
Retainer Valve Spring Upper 10045050
Seal Valve Stem 010045060
Spring Valve D10044890
Valve Set Ex In Std. -

Valve Set Ex in Std. -

Tappet Valve 010044510
Rod Valve Push 010045070

CamsHarT & Rocker Arm

| EnNGINE

545 555 54501c5550v

O ®mN = MNWWwdmm Lo i A+ -

oom oy

Quanmity
1 1 1
1 1 1
8 8 8
8 8 8
11 1
2 2 2
T 1 1
11 1
4 4 4
4 4 4
6 6 6
6 6 133
3 3 3
3 3 3
2 2 2
1 1 1
12 12 12
6 6 6
6 6 6
6 6 6
. q -
1 -9
6 6 6
6 6 6

€ - SERIAL NUMBER BREAK, | - INDICATES up T0 aND incLupinG THAT seriaL numser CEERTAD



» ENGINE

54515551545 DTC 1 555 DTC

CamsHarT & Rocker ArRM
m@ ~ SERIAL NUMBER BREAK, | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




. , 545 | 555 | 545 DTC | 555 DTC
frem No. Part No. Description Venoor No. QuanTITY
' 545 555 5450rc 5550rc
24 3480838 Washer, (7/16} Spring Lock - 3 3 3 3
25 ESL11644 Wasgher Cam Shaft D10010520 3 3 3 3
26 ESL15277 Gear Cam Shaft D10047890 1 1 1 1
27 30464858 Bolt, (5/16-18x0.75) Hex Head - 2 2 2 2
28 ESL11975 Washer, (5/16) Spring Lock D86000040 2 2 2 2
29 ESL10152 Plate Camshaft Thrust D10010480 1 1 1 1
30 ESL10150 Spacer Cam Washer D10010490 1 1 1 1
31 ESL15213 Cam Bush Set - 1 1 1 1
32 ESL11922 Bolt, {(5/8-11x2.125) Hex Head D81000570 1 1 1 1
33 ESL10147 Adapter Cam Shaft D10010560 1 1 1 1
34 ESL10146 Bush Cam Shaft Drive Gear D10020980 1 1 1 1
35 ESL.15276 Gear Crank Shaft Drive Assembly D10047900 1 1 1 1
36 7417888 Key, (3/16x3/4) Woodruff - 3 3 3 3
37 ESL{15275 Cam Shaft D10044400 1 1 1 1
38 ESL10155 Pin, {(5/16x0.625) Dowel D10021010 1 1 1 1
39 ESL15278 Gear Assembly Cam Shaft D10020890 1 1 1 1
Hydraulic Pump
40 ESL10156 Cover Camshaft Hydraulic Pump Drive  D10010340 1 1 1 1
. 14 ESL1527¢ Retainer Valve Spring Lower D10020850 6 6 6 6
: i 42 30472458 Bolt, nn ( 7/16-14x1.25) - 2 2 2 2

- CAMSHAFT & ROCKER ARM
&) - SERIAL NUMBER BREAK , i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 1:12



EnGINE

5451555/ 545 DTC | 555 DTC

Piston & CoONNECTING RoD
@ - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



ENGINE

545 1 555 | 545 DTC | 555 DTC
frem No.  Part No. DESCRIPTION Venpor No. QuUANTITY
' 545 555 5450rc5550rc
1 ESL15284 Pin Piston 010044660 3 3 3 3
2 ESL15285 Ring Retaining D10045100 6 6 6 6
3 ESL15388 Piston Set 545 D10101340 1 - 1 -
{Includes item 1,2)
3 ESL15387 Piston Set 555 D106000000 - 1 - 1
(Includes ltem 1,2)
4 ESL153390 Ring Set 545 - 3 - 3 -
ESL 15552 Ring Set 555 - - 3 - 3
5 ESL15295 Rod Assy. Connecting D10101270 3 3 3 3
6 ESL15296 Bush Set Connecting Rod - 1 1 1 1
7 ESL15297 Connecting Rod Bearing Set - 1 1 1 1
- ESL15553 Connecting Rod Bearing Set 10 ofs 1 1 1 1
- ESL15554 Connecting Rod Bearing Set 20 o/s . 1 1 1 1
. ESL15555 Connecting Rod Bearing Set 30 o/s - 1 1 1 1
- ESI.15556 Connecling Rod Bearing Set 40 o/s - 1 1
8 ~ [ESL15299 Bolt, (M12x69-10.9) Con. Rod D10044560 6 6 86

Piston & Connecting Rop
@ - SERIAL NUMBER BREAK, | - INDICATES up To aND INCLUDING THAT sEriaL Numeer CQEEEEIID




@ = SERIAL NUMBER BREAK ,

13

OiL Pump & O Pan

ENGINE

54515551545 DTC | 555 DTC

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T,



€ CEmmuRaiTs

TR TTICHET TC

EnGine

54515551545 DTC | 555 DTC
frem No.  Parr No. DEescripTiON Venoor No. Quantiry
545 555 5450rc5550mc

1 ESL10203 Pump Assembly Engine Lube Qil D10010870 1 1 1 1
2 - Body Engine Lube Oif Pump {NSS) 0100109880 1 1 1 1
3 ESL12629 Rotor and Shaft Assy. D10104340 1 1 1 1
4 - Cover Lube Qil Pump(NSS) D10011020 1 1 1 1
5 - Cover Lube Qil Pump Screen (NSS) D10011070 1 1 1 1
6 ESL11779 Bolt M6x1.00x20-6.6 Hex Flanged D10011090 4 4 4 4
7 ESL10191 Screen Lube Oil Pump D10011030 4 4 4 4
8 ESL10193 Spring Lube Oil Pump Screen b10011080 1 1 1 1
9 ESL10188 Valve Lube Qil Prassure Relief Valve D10011050 1 1 1 1
10 ESL10189 Spring Lube Oil Pump Relief Valve 010011010 1 1 1 1
11 ESL10190 Plug Lube Gil Pump Relief Valve D10010990 1 1 1 1
12 ESL10195 Shaft Lube Qil Pump Intermediate D10011170 1 1 1 1
13 ESL10196 Shaft and Gear Assembly D10C11100 1 1 1 1
14 ESL10197 Gaskat L_ube Oil Pump to Block D10011140 i1 1 1
15 ESL11645 Washer Lube Qil Pump Lock D10011150 2 2 2 2
18 378310836 Bolt, (3/8-16x1.38) Hex Head . 2 2 2 2
17 NE63017358 Washer M8 Spring Lock . 1 1 1 1
18 N60553158 Bolt, (M8x1.25x20-9.8) Hex Head - 1 1 1 1
19 ESL11646 Stop Lube Oil Pump Relief Valve D10011040 1 1 1 1
20 ESiL15300 Pan Assemnbly Oil D10044630 1 1 1 1
21 ESL10201 Gasket Drain Plug D10044710 1 1 1 1
22 ESL15241 Plug Oil Pan Drain D10061670 1 1 1 1
23 ESL15243 Gasket Oil Pan D10044790 1 1 1 1

24 304666588 Bolt, (3/8-16x0.875) Hex Head - 22 22 22
25 3480758 Washer, (3/8) Spring Lock . 22 22 22 22

_ O Pump & OiL Pan

&) - SERIAL NUMBER BREAK, [ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 1:16


http:318-16x1.38

Notes




545/555/545DTC/555DTC '
Secrion 2

AIR INTAKE & EXHAUST
SYSTEM




AIr InTake & ExHAUST SYSTEM

54515551 545 DTC | 555 DTC o~

11

e

— AIr CLEANER - DRy ELEMENT TYPE
@EZID @ - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



AIr Intake & ExrHaust SysTEM _

54515551545 DTC | 855 DTC

Irem No. PArt No. DescripTION QuanTiTy

545 555 5450rc$550rc

VEenoor No.

ESL10232

ESL10221
ESL10222
ESL10229

N62001458
NE63017458
NG3006858
ESL10231
30465058

ESL12083
ESL11837
E5L12616
ESL12617
ESL.15301

ESL11977
ESL12070

ESL12516

Air Cleaner Assembly - Dry
{includes items 2-5)

Housing - Dry Air Cleaner {NS8)
Element Primary Filter

Fitter Secondary Dry Air Cleaner
Cap Dust Bry Air Cleaner

Nut, {(M10x1.50-5) Hex
Washer, (M10) Spring Lock
Washer, (M10) Flat
Grommet Air Cleaner

Bolt, {3/8-16x0.75) Hex Head

Clamp Assembly 70MM Diameter
Hose Engine Air Cleaner Qutlet
Gasket

Indicator Dry Air Cleaner

Hese Engine Air Cleaner

Outlet Lower

Clamp Assembly Air Cleaner Hose
Cap And Extension Assembly

Air Cleaner

Tube Engine Air Cleaner Quitlet

- AR CLEANER ~ DRy ELEMENT TYPE

D10026730

010093670
010102340
D10115740

010026760

D10017170
D10026720

D10026560
010048130

D10017630

D10026740

D10026750

A= I & ] [T R Gy

P e ™ T

11
11
1
1 A
2 2
4 4
4 4
2 2
2 2
3 -
11
11
1 1
11
1 4
1 1
11

[ S N

— ot =4 ok ()

&) -~ SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Air InNTake & ExnausT SyYsTEM

54515551545 DTC | 555 DTC

(

INTAKE MAniFoLD & EXHAUST SYSTEM
@EZEID S - scriaL NuMBER BREAK, (& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Air InNTAKE & ExHAUST SYSTEM

54515551545 DTC | 555 DTC
frem No. Part No. DEescriPTION Venoor No. Quanniry
545 555 5450rc5550m

1 N60031958 Boit, (M10x1.50x70-8.8) Hex Head - 6 6 6 6
2 N63006958 Washer, (M10) Flat - 13 13 13 13
3 ESL15306 Manifold Exhaust 010044610 1 1 1 1
4 ESL15242 Gasket Exhaust Manifold . D10044830 3 3 3 3
5 ESL15305 Gasket Engine Air Intake Manifotd D10048010 1 1 1 1
6 ESL10238 Sensor Unit Washer Temperature Gauge D10011480 1 1 1 1
7 ESL15304 Intake Manifold D10047850 1 1 1 1
8 - Washer M8 Fiat D85500130 7 7 7 7
] ES| 15208 Bolt, (M8x1.00x30-6.6) Head - 3 3 3 3
10 ES.4969 Thermostarter D10047980 1 1 1 1
11 ESL10284 Clamp Thermostarter Tube D10026200 2 2 2 2
12 ESL16315 * Tube Nylon Thermostarter D10026170 1 1 1 1
13 ESL10245 Gasket Muffler Inlet D10069610 1 1 1 1
14 ESL15310 Bolt M10x1.50x25-9.8 nn, D81500280 2 2 2 2
15 ESI15309 Washer, (M10) Flat DB85500010 4 4 4 4
16 4600858 Bolt, (3/8-16x1.00) Mex Head - 3 3 3 3
17 ESL15308 Pipe Assembly Muffler inlet D10091160 1 1 1 1
18 ESLL15313 Gasket Mufiler Inlet D10016120 1 1 1 1
19 ESL15307 Stud,{ B M10x26-6.8) Zinc Passivated D84500020 2 2 2 2
20 N62001458 Nut, (M10x1.50-5} Hex . 2 2 2 2
21 ESI15311 Muffler Assembly Vertical 010028200 1 - 1 -
- ESL15312 Muffler Assembly Vertical D10019380 - 1 - 1

INTAKE ManiFoLD & EXHAUST SysTEmM—
& - SERIAL NUMBER BREAK , o - INDICATES UP T0 AND INcLuDING THAT SERIAL numeer CIEZED



http:3/8-16x1.00

Notes




545/555/545DTC/555DTC

Secrion 3

FUEL SYSTEM




- i FueL SysTem

54515551545 DTC | 555 DTC

FueL SysTem
@ERED & - scriaL nUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No.

[ L0 LN

OO ®-o

12
13
14
14
15

16
17
18
19
20

21

23
24
25

27
28
29

30
|
32
33

Part No.

ESL15333
ESL15332
ESL15330
ESL15331
ESL10296

ESL15338
ESL14907
ESL15334
ESL15335
ESL11975

E8L10297
ESL10298
ESL10254
ESL10249
ESL10270
3379858

4472258

ESL11742
ESL10256
30468358
ESL15319

ESL10257
ESL15562
ESL153156
ESL15559
ESL15561

ESL13683
ESL15323
ESL10030

ESL15322
ESL10275
3480658

33796-836
ESL15342

54515551545 DTC | 555 DTC
DescripTion Venoor No.
1P Pipe, 1st Cylinder D10047920
Washer, (6MM) Sealing 2564662AA
Tube Fuel Injection Pump Leak Off D10044870
Bolt, (M8) Banjo 2564661AA
Clamp Spring Wire Hose, (#7G) D10018180
Hgse D10064600
injector Assembly Fuel (VE) D10047830
HP Pipe, 2nd Cylinder 010047930
HP Pipe, 3rd Cylinder D10047940
Washer, {14.2x19.9) Copper Sealing D8B000040
Connector Fusl Return To Tank Tube D10017360
Clamp Assembly Fuel Tube D10017460
Cap Assembly Fuel Tank D10019100
Tank Assembly Fuel D10063110
Tube Assembly Fuel Feed Pump D10012540
MNut, (5/16-24} Hex -

Washer, (5/16) Flat .

Bolt Fuel Injection Pump Adapter Plate 010010800
Spacer Fuel Tank Mounting Lower D10018360
Bolt, {5/16-18x1.00) Hex Head -

Filter Fuel Tap & Screen D10063180
Tap & Screen Assembly Fual Control D10018590
Clamp, Spring Wire D10018180
Thermostart Hose D10026170
Thermostart Tube D10114280
Ciamp F | Pipe D10008850
Bo#t, (6/16-18x1.00) Hex Head -

Bolt Pipe Union, (94110334) D81000660
Gasket VE Pump 010048000
Coupling Fuel Injection, D10010760
Pump Adapter Plate

Gear VE Pump D10047910
Plate Fuel Injection Pump D10010780
Washer, (5/16} Spring Lock 086000040
Nut, (1/4-28) Hex D81000400
Bolt, (5/15-18x3.00) D10047930

FueL System

|

545 555 545orc 55501c

N W ;=

b 24 ) =

[ L ¥ - () == O =) [ QT N |, Ry

= G PO -

QuanTITY
1 1
6 6
1A
3 3
2 2
11
3 3
11
11
14 14
1 1
2 2
11
1
i1
3 3
7 7
3 3
11
3 3
11
1 1
2 2
11
1 1
4 4
11
2 2
3 3
1 1
1 1
1 1
10 10
2 2
2 2

WO =

NN S g

- ) -0 -k L) g 03 = =l =4 B} —

Eali -l e

& - SERIAL NUMBER BREAK, | - INDICATES up 10 AND IncLupinG THAT seriaL numeer GEIEEEEED


http:5/15-18x3.00
http:5/16-18x1.00
http:5/16-18x1.00

. i FueL SysTtem

54515551545 DTC | 855 DTC

FueL SysTem
Q =~ SERIAL NUMBER BREAK, |« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




35
36
37
38
39

40
41
42
43

46
47
48

49

51
52
53

55
56
57

Part No.

ESL15341
ESL10357
3480558

30463358
ESL156343

ESL11778
ESL15346
ESL11761
ESL15345
ESL 15326

ESL15325
ESL16321
ESL15328
30466658
4472658

ESL11743
ESL15329
3480088

‘ESL11782

ESL15337

ESL15347
ESL15344
34941-836
ESL15563

DescripTion

Bracket Hand Primer Mounting
Wasbher, (14.2x19.9) Copper Sealing
Washer, {1/4) Spring Lock

Bolt, (1/4-28x0.62} Hex Head

Hand Primer Assembly

Bolt, (M14x1.5x25.5) Hex Head
Spacer Fuel Injection

Bolt, (M12x1.5x23.5) Pipe Union
Washer Copper

Pump Assembly Fuel Injection 545

Pump Assembly Fuel Injection 555
Tube Assembly Fuel Tank To Filter
Fuel Filter Assembly (Spin Type)
Bolt, (3/8-1620.875) Hex Head
Washer, (3/8) Fiat

Bolt, Fuel Filter Bracket

Bracket Assembly Fuel Filter
Washer, (1/2) Spring Lock

Nut, Fuel filter Bracket

Tube Assembly Fuel Tank Return

Tube Assembly, Filter to Primer
Tube Assembly Primer to FIP
Washer External Tooth

Mut, FIP Gear

FueL SysTem

54515551545 DTC | 555 DTC

Venoor No.

D10048050

D10048070

D10012590
D10048020
D10017500
D10048060
D10102910

010102800
D10048190
D10108550

010044850

D10102920
D10047960
D8s0o0n110
D83500040

545 555 5450w 580orc

=M ~=N PR =t =

O gy

Quantiry

11
4 4
2 2
2 2
11
2 2
1 1
11
3 3
-
1 -
11
1 1
2 2
2 2
2 2
11
2 2
2 2
11
1 1
1 1
3 3
1 1

— ) = —k

| % T .\ T R S §

RN =N

& - SERIAL NUMBER BREAK, | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER L 3:4 ]


http:1/4~28xO.62

. Fuet System

54515551545 DTC /555 D7TC

: INnsECTOR ASSEMBLY
a - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

ey



TR

T HE TS DRSO

item No. Parr No.
1 ESL14907
2 ESL15348
3 ESL15349
4 ESL15350
5 ESL15351
6 ESL15352
7 -
8 -
9 -
10 -
11 .

DescripTion

Injector Assy. Fuel (VE)
Adjusting Washer
Retaining Screw

Banjo Bolt

Washer

Sealing Washer
Nozzle Holder (NSS)
Spring (NSS)

Seat, Spring (NSS)
Nozzie (NSS)

Cap Nut, Nozzle (NSS)

INJECTOR ASSEMBLY

Fuel System

54515551545 DTC 555 DTC

Venoor No.

D10047830

D10130700

3
1
AR A
1
2
1
1
1
1
1

1

QuanTITY
545 555 545p1c5550mc

= =W

ke kb b mak

Al

(L v P 5

e T S R Y

N2 - w

e e I e

£ - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



— Fuer System

54515551545 DTC | 555 DTC

ST

T

mﬁ - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Iresr No.

W =

O~ G A

11
12
13

14
15
16
17
18

19

Parr No.

ESL10442

ESL10426

ESL10427
ESL10428
ESL10429
ESL10430
ESL10431

ESL13406
ESL10432
ESL10433
ESL10434
ESL10435

ESL10436
ESL10437
ESL10438
ESL10439
ESL10440

ESL10441

Description

Fuel Feed Pump Assembly
(Includes ltems #1-2a)

Housing, Fuel Fead Pump (NSS)
Pump Plunger (NSS)

Spring, Pump Plunger

Closing Plug
Pressure Spindie
Valve

Spring

Reducing Nipple

‘O’ Ring

Hand Primer
Prefilter Sieve
Spring

Sealing Washer

Prefilter Housing
Clamping Mut
Stud

Clip

Sealing Ring

Sealing Ring

54515551545 DTC |1 555 DTC

FueL Feep Pump & PrRe-FiLTER
& ~ SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

Venoor No.

D10105280

010105330

D10105470

D83000310
D10108390

1

A s T e — o — —

B — =t =t

1

-—

B . e ey e R A e )

B =k —& —h —

Quantiry
545 555 54501c5550rc

1

—_— o ek ok emh — bk ke

N = 4

1

—k

P T W W —t o ok —h —k

M) =b ok ok ek




Fuer Sysrtewm

54515551545 DTC | 555 DTC

11

Fuet InsecTion Pump
@EZID © - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Fuet Sysrem

545 1585 1545 DTC | 555 DTC
frem No.  Parr No.  DESCRIPTION VEenoor No. QuANTITY
545 555 545prc 5550
1 ESL15353 Filter Cover - 1 1 1 1
2 ESL 15354 Exchange Filter (Secondary) - 1 1 1 1
3 ESL15355 Sealing Ring - 2 2 2 2
4 ESL156356 Crain Piug - 2 2 2 2
5 ESL 15357 Exchange Filter {Primary) - 1 1 1 1
6 ESL15358 AirVent Screw - 2 2 2 2
7 ESL 15359 Flat Seal Ring - 2 2 2 2
8 ESL15329 Bracket Assy. Fuel Filter D10044850 1 1 1 1
9 30466658 Bolt, {3/8-16x0.875) Hex Head - 2 2 2 2
10 4472658 Washer, (3/8) Flat - 2 2 2 2
11 ESL13313 Fuel Filter Assembiy D10017200 1 1 1 1

FueL Insecion Pump
&) - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




FueL System

54515551545 DTC 1 555 DTC

THroOTTLE & ACCELERATION CONTROLS
@EREDD & - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Fuer System

545/ 5551 545 DTC | 555 DTC
irem No.  Part No. DescripTiON Venpor No. QuantiTY
545 555 5450rc5550rc
1 ESL10450 lever Assembly Hand Throttle D10017950 1 1 1 1
2 ESL15376 Grommet Hand Thtottie Control D10026540 1 1 1 1
3 NGO550058 Bolt, (M5x0.80x8-9.8) Hex Head - 1 1 1 1
4 ESL10455 Arm Assy. Hand Throttle Control D10019090 1 1 1 i
5 ESL10490 Stop Throttle Control Lever D10017970 1 1 1 1
] ESL10483 Clip Throttle Control - 1 1 1 1
7 ESL10462 Connector Assy. Throttle Control Red  D10105120 2 2 2 2
8 3379658 Nut, (1/4 Flat 28) Hex D10018090 3 8 3 3
9 4471988 Washer, (1/4) Flat - 3 3 3 3
10 7200358 Pin, {1/16x0.50) Cotter - 1 11 1
11 ESL.10480 Spring Foot Accelerator Pedal D10012750 1 1 1 1
11 ESL10460 Plate Assembly Throttle Contrel D10021590 1 1 1 1
12 ESL15404 Nut, (5/16-24) Hex B10019410 1 1 1 1
13 3532138 Washer, (5/16) Flat - 1 11 1
14 379586536 Bolt, (5/16-24x1.25) Square Head 081000670 1 1 1 1
15 ESL10461 Plate Assembly Friction Disc - 3 8 3 3
16 ESL10452 Spring Governor Manual Control Lever - 1 1 1 1
17 4472858 Washer, (3/8) Fiat - 1 1 1 1
18 37736058 Nut, (3/8-24) Hex - i 1 1 1
19 ESL10482 Pad And Hub Assy. Accelerator Pedal  D10012940 1 11 1
20 ESL10483 Spring Accelerator Pad Retaining D10012770 1 1 1 1
21 30508652 Pin, (3/16x1.125} Spring Dowel - 2 2 2 2
22 30506182 Pin, (3/16x0.8125) Spring Dowel - 2 2 2 2
23 ESL12079 Pedal Assembly Accelerator - 1 1 1 1
24 30463358 Bolt, (1/4-28x0.62) Hex Head - 2 2 2 2
25 ESL10485 Bracket Accelerator Pedal D10012760 1 1 1 1
26 7602358 Pin, (3/8x13/16) Clevis - 1 11 1
27 4472688 Washer, (3/8) Flat - 1 1 1 1
28 7201658 Pin, {3/32x0,75) Cotter - 1 1 1 1
29 ESL10489 Rod Assy. Accelerator Control D100129830 1 1 1 1
30 ESL10487 Arm Assy. Acceleration Control D10C12810 1 1 1 1
3H ESL10479 Bracket And Hub Assy. Accelerator D10012780 1 1 1 1
32 ESL10457 Disc Throttle Control D10018170 1 i1 1
33 ESL12687 Knob, Hand Throftle D10042450 1 1 1 1

THROTTLE & ACCELERATION CONTROLS
&) - SERIAL NUMBER BREAK , [ ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 3:12



http:3/32xO.75
http:1/4-28xO.62
http:5/16-24x1.25
http:1/16xO.50

Noies




545/555/545DTC/555DTC

Secrion 4

COOLING SYSTEM




QD © - scriaL NumBER BREAK

54515551545 DTC | 555 DTC

CooLiNG SysTEM

RADIATOR

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



.

PN

A B

T OTRGZITICHT FoMITRE DWW

frem No.

MmN =

-
Swo~No

12
13
14
15

16

17

Part No.

ESL 16361
ESL15365
ESL10483
ESL15364
ESL10494

ESL10495
ESL10496
ESL15360
ESL10498
ESL11859

ESL10500
ESL10503
ESL15362
2360758

ESL10502

ESL 15363

4471088

DescriPTioN

Radiator And Shroud Assembly
Washer, (M8) Spring Lock

Cap Assembly Radiator Pressure
Boli, (M8x30) Hex Head

Hose Radiator Upper

Hose Clamp Upper

Hose Radiator Lower

Clamp Radiator Hose Lower
Shroud - Fan

Screw And Lock Washer Assy.
(#8-32x3/8)

Insulator Badiaior Support
Connection Water Outlst

Nut, (7/16-14) Nylock

Bolt, (7/16-14x3.50) Round Head
Gasket Water Outlet

Thaermostat Assembly Water

Washer, (#8) Flat

Rapiator

& - SERIAL NUMBER BREAK, [ - INDICATES up To AnD incLupinG THaT seriaL nuvser CEEERED

54515551545 DTC 1555 DTC

CooLING SYSTEM

Venoor No.

10039270
D10105080
D10017340
D10017540
D10018350
010017620
D10107940
D10018340

D10011770
D10019060

D10011760

D10011750

Oy~ N = L A R

- NN -

D = N =0 - N =N =

- TSN e PO

—

QuanTtity
545 555 5450rc5550rc

O} = B == D) —% M) =k P -

—- NN N

Oy = NN - P o~ D =

= MR - N




p— CooLinG SysTem

54515551 545 DTC | 555 DTC

Warer Pume
@EEID © - scriaL NumBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



CooLing SysTem .

54515551545 DTC 1 555 DTC
Item No.  Part No. DEscripTiON Venoor No. QuanTiry
545 555 545p1c5550mc .
1 ESL10520 Pump Assembly Water 010011230 1 1 1 1
2 ESL10508 Impelier Water Pump D10068820 1 1 1 1
3 ESL10509 Bearing Water Pump D10011240 1 1 1 1
4 ESL10510 Seal And Seat Assembly Water Pump - 1 1 1 1
5 ESL10519 Puiley Water Pump 010062990 1 1 1 1
6 ESL10512 Gasket Water Pump Cover D10063000 1 1 1 1
7 3480658 Washer, {(5/16) Spring Lock - 8 8 8 8
8 30475858 Bolt, (5/16-18x1.50} Hex Head - 4 4 4 4
9 ESL16366 Gasket Water Purnp D10011250 1 1 1 1
10 3480758 Washer, (3/8) Spring Lock - 4 4 4 4
11 30089258 Bolt, {3/8-16x3.00) Hex Head - 4 4 4 4
12 ESLi12222 Belt Drive Cogged - 1 1 1 1
13 ESL15368 Fan Assembly Water Cooling D10012080 1 - 1 -
14 ESL15367 Fan Assembly Water Cooling D10028750 - 1 - 1
15 30466558 Bolt, (5/16-18x0.88) Hex Head - 4 4 4 4
16 - Water Pump Body {NSS) - 1 1 1 1
17 - Kit Water Pump Repair i 1 1 1

Warer Pump

& - SERIAL NUMBER BREAK, W& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER


http:5/16-18xO.88
http:3/8-16x3.00
http:5/16-18x1.50

Notes

ST



545/555/545DTC/A55DTC .
. Secrion 5

FRONT END STEERING

&
4A4WD SyYsTeEm




i Front Enp STeerinGg & 4wp SysTem )

54515551545 DTC 1 555 DTC

- : Front Enp & SteerivG -
Q@I © - scriaL NUMBER BREAK, [ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

34
36

37
a8

&Y

ParT No.

ESL10650
ESL11796
ESL10648
ESL105¢9
ESL12422

ESL14560
N60554888
N63017458
ESL12501
ESL10021

ESL12507
ESL14561
ESL11751
ESL12018
ESL10622

204916

83936985
ESL12480
ESL12520
ESL12524

ESL12523
ESL12491
ESL12492
ESL:12493
ESL12484

ESL10648
ESL14563
ESL15166
ESL13685
ESL10645

ESL15165
ESL14562
ESL12423
ESL15161
ESL15164

ESL15167
ESI 15168

N63006738
ESL15162

ESLIS183

BSeal ‘O Ring, (2.20x11.30)

Front Enp & STEERING

- ~Arnear AMIHIRFR BREAK

FronNT EnD STEERING & 4WD SYSTEM

545 5551545 DTC | 555 DTC
DEescriPTION Venpor No.
Cap, Steering Wheel D10047530
Nut, Steering Wheel Retainar 010047520
Steering Wheel (Includes ltem #1) B 000070
Seal, Column Dust D10075420
Grommet, Column Shroud D10012870
Steering Column Assembly D10012830
Bolt, Hex Head (M10x1.5x40) D{1500100
Washer, Lock (M10) D10012820
Steering Motor D10021050
‘O'Ring D10012810
Adapter, Steering Motor D10012850
Bracket Assembly D10012310
Bolt D92000020
" Washer, Lock (1/2) -
Pump Assembly, Steering D10021260
Cap, Pump Assembly D10021460
Filter, Pump Assembiy -
Tube Assembly, Coolar to Pump D10021140
Bracket, Hydrostatic Steering Tube, LH D10021310
Clamp Assembly D10019450
Bracket, Tube Helding, LH -
Tube, Pump to Gear -
Tube Assembly, Gear to Cooler -
Tube Assembly, Gear to Adapter, Right Turn  D10101700
Tube Assembly, Gear to Adapter, Left Turn  D10101710
. Adapter D10012690
Bracket, Hose to Sump, RH -
Bracket Hose To Qil Sump -
Nut, Hex (9/16-18) D10021480
Hose Assembly, Cylinder D10021390
Hose Assembly Power Steering Cyfinder D10104860
‘O'Ring - -
Adaptor (9/16) D10021420
Tube Assembly Power Steering 555 - D10104870
Elbow Power Steering Hose Fitting D10104890
Bracket Power Tube D10021210
Bolt, (M14x2.00x25-10.9)HH -
Screw, (M6x1.00x12-6.8) HH D82500070
Washer, (M6) Flat <
Adapter Power Steering Pipe Fitting D10104880
D10104900

545 555 5450m 5550

MM Y =N

P wk

QUANTITY
11
1 1
1 1
11
11
11
4 4
4 4
1 -
4 4
4 4
11
4 4
4 4 %
11
1 1
11
11
1 A
2 2
2 2
1 1
11
1 9
1 1
2 2
1 1
-1
2 2
2 2
-2
1 1
i 1
-1
-1
-1
-1
-1
-1
-1

_I._L_L-.I_I._L_L_L_Lm

L S e 1, Y N = = - el - N - e -9 N S N Y —_ ok ok ok ok

M A = n)

—h

e - INDICATES UP TO AND INCLUDING THAT SERIAL NQMBER



) Front Enp SteEriNG & 4wp SYSTEM

54515551545 DTC 1 555 DTC

FronT END & STEERING
mw ~ SERIAL NUMBER BREAK , | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




o~

5451555 545 DTC [ 555 DTC
frem No. Parr No. Description Venpor No. QuanTiry
545 555 545015550

1 ESL12699 Spindle Assembly, LH 010047530 1 1 -
2 ESL 12698 Spindie Assembly, RH D10047520 1 1 -
3 ESL13304 Key, Woodruft (1/4x7/8) D91000070 2 2 -
4-5 ESL10567 Spindle, Bush Set D10075420 1 1 -
6 ESL10562 Seal Dust Cover, Lower 010012870 2 2 -
7 ESL10564 Spacer, Spindle Front 010012830 2 2 -
8 ESL10665 Seal, Spindle Front £10012840 2 2 -
9 ESL10560 Seal, Spindle, Lower 010012820 2 2 -
10 ESL13303 Bearing Assy., Front Wheel Spindie D10013320 2 2 -
11 ESL10561 Seal Upper, Spindle 010012810 2 2 -
12 ESL10563 Seal Dust Cover, Upper D10012850 2 2 -
13 ESL10547 Seal, Spindle Pin Dust D10012310 2 2 -
14 ESL10542 Grease Nipple (1/8-27) D82000020 2 2 -
15 30486258 Belt, Hex Head (7/16-14x2.25) - 2 2 -
16 34670588 Nut, Hex (7/16-14) - 2 2 -
17 ESL10610 Arm, Steering Spindle D10021460 2 2 -
18 30496458 Boit, Hex Head (3/4-10x4.00) - 4 4 -
19 3487458 Nut, Hex Head(3/4-10) - 4 4 -
20 ESL10605 Support, Front Axle 010021310 1 1 -
21 ESL10058 Plug, Dust Cover Front Axle Support - D10019450 1 1 -
22 ESL13678 Front Weight Spagcer (Oprional) - 1 1 -
23 ESL11949 Front Axle Extenslon, RH - 1 1 -
24 ESL10611 Bush, Front Axle, Rear - 1 1 -
25 ESL11681 Washer Thrust, Rear D10101700 1 1 -
26 30496258 Bolt, Hex Head (5/8-11) D10101710 4 4 -
27 ESL105643 Spacer, Front Axle D10012690 4 4 -
28 3384958 Nut, Hex (5/8-11) - 4 4 -
29 ESL11950 Front Axle Extension, LH D10021490 1 1 -
30 ESL11944 Axle Assembly, Front Center D10021390 t 1 -
31 E£SL11682 Washer, Thrust, Front - 1 1 -
32 ESL10615 Shim D10021420 AR AR -
33 ESL10616 Shim D10021430 AR AR -
34 ESL10614 Shim D10021430 AR AR -
35 ESL10612 Bush, Front Axle, Front D13101690 1 1 -
36 ESL10606 Bracket FA Trunion, Front D10021340 1 1 -
37 ESL10817 Circiip, Bush Retainer D10021380 1 1 -
38 ESL10613 Piug 010021370 1 1 -
39 ESL11642 Washer, Flat (1/2) D10003580 4 4 -
40 ESL11752 Bolt, Hex Head (1/2 - 13x1.50) 10012670 4 4 -
41 ESL10620 End Assembly 010021100 3 3 -

Front Enp Steerive & 4wp System 2

Front ENp & STEERING
i =« INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

- _ s=oirAl MITIBER BREAK ,



Front Enn STeerinGg & 4wp SyYsTtem

545/ 555|545 DTG | 5565 DTC

AxLE & STEERING PARTS
m;@ - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Front Enp Steering & 4wp System _

5451 5551545 DTC | 555 DTC
Irem No. Part No. DEescripTiON Venoor No. QuantiTy
545 555 5450rc 55bome
42 ESL12713 Cylinder Assembly - 1 1 - -
43 ESL11797 Nut Lock D10021110 2 2 - -
44 ESL11951 Tie Rod Assembly - 1 1 - -
45 ESL14559 Castle Nut (M14x1.5) - 2 2 - -
45 - Pin, Split 2 2 - -
47 N62001288 Nut, Lock - 2 2 - -
48 NB3006758 Washer, Flat (M6) - 2 2 - -
49 ESL11937 Bolt, Hex Head (M6x1-12) - 2 2 - -
50 ESL12236 Retainer Ring, Dust Cap 010105490 2 2 - -
51 ESL12235 Cust Cap, Tie Red D10105100 2 2 - -
52 ESL14204  Seal Kit, Steering Cylinder - 11 - -

AxLe & STeErRING PARTS m
@ - <FRIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Front Enp STeerinG & 4wp SysTem )

545 ] 555 | 545 DTC [ 555 DTC

: AxLe Housing
@ = SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Part No.

ESL14977
ESL14978
ESL14979
ESL14980
ESL14981

ESL14982
ESL14983
ESL14984
ESL 14985
ESL14986

ESL14987
ESL14988
ESL14989
ESL14880
ESL14991

ESL14992
ESL14993
ESL14994
ESL14995
ESL14596

ESL14997
ESL149g98
ESL14999
ESL15000
ESL15001

ESL15002

AxLe HousinG

FronT Enp STEERING & 4WD SYSTEM ]

545 1 555 1 545 DTC 1 555 DTC
Description VEnpor No.
Suppori Front D10110220
Bushing D10109980
Washer Thrust D10109980
Seal Ring B10110030
Pin D10110310
Housing Axle D10110240
Bush 010085030
Grease Nipple, (M6x1) D10084850
Breather, (M10x1) D10084820
Belleville Washer D10084870
Spacer D10084880
Bush D10084890
Bush D10084900
Seal Ring D10084910
Spherical Bearing D10084920
Ballleville Washer D10084930
Plug, (24x1.5) D10084860
Support Differential D10109930
Bolt D10084950
Centering Bush D10084960
Thrust Washer D10084800
Bush D10084790
Plug Axle Closure D10109800
Plug, (DIA 38.8) D10110510
Bolt, (M12x33) D10085020
Pin, (DIA 15.0x35.0) D10110660

QuaNTITY
545 555 5450rc5550rc

' ' '
' P '

- = NN N = = P) = . mh ok —k L

= =t BN Py = —+ B i —_ e

]

)
AR N
NG LN

1
]

£ — omd ok

[ i T AP S S

& - SERIAL NUMBER BREAK, || - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER " 5.8



Front Enp SteerinGg & 4wp System

545155581545 DTC 1555 DTC

Swiver Housings & Steering CYLINDER

@D & - scriAL NUMBER BREAK, i/ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Item No,

o O B0

I
oo~

13
14
15
16

17
18
19
20

Part No.

ESL14984
ESL15003
ESL15004
ESL15005
ESL15006
ESL15007

ESL15008
ESL15009
ESL15010
ESL15011
ESL15012

ESL15013
ESL15014
ESL15015
ESL15016
ESL15017

ESL15018
ESL15020
ESL15021
ESL15022

& - SERIAL NUMBER BREAK ,

Descripmion

Grease Nipple, (M6x1)
Bolt, (M12x35) Hex Head

King Pin

Housing Swivel
Nut, (M18x1.5 Hex)

King Pin

Arm Steering Assembly

Ball Joint

Nut, (M18x1.5) Hex
Link Assembly Steering Drag
Cylinder Steering

Bolt, (M12x45) Hex Head
Housing Swivel RH

Nut, (M16)

Bolt, (M16x2.0x75-8.8) Hex Head

Bush

Seal Ring
Rod

Cylinder Head

Kit Qil Seal

-Swivet Housings & STEeriNG CYLINDER

! Front EnD STEERING & 4wD SYSTEM _

54515551545 DTC | 555 DTC

Venpor No.

D10084850
D81500840
D10108960
D10110170
D83500550
D10109870

D10109380
D1¢110580
D83500560
D10110570
D10110160

D81501340
D10110180
D10085110
D10085100
010109770

D10109730
D10110590
D10110610
D10110600

QuanTiTy
545 555 5450rc5550rc

1

[]
— ok b mak b -k
I R == e §

i

[
RO e B
PR R = = N

[
- s &t NI Ny
— = = NN

1
1

—h B -

- P ok

£ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 5:10



y i Front Enp STeERING & 4WD SYSTEM

54515551545 DTC | 555 DTC

TN,

Bever Gear - PuncH Ser
E - SERIAL NUMBER BREAK , |« =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




ITem No.

O W =

SR o DRDIOED

Part No.

ESL15023
ESL15024
ESL15025
ESL15026
ESL15027

ESL15028
ESL15029
ESL15030
ESL15031
ESL15032

- ESL15033

ESL15034
ESL15035
ESL15036
ESL15037

ESL15038 -

DEscripTiON

Bevel Gear Set, (Z16/29)
Ring Nut, (M35x1.5)
Lock Washer

Washer, (45x35.5x1.5)
Spacer Collapsible

Shim, {2.50 MM)
Shim, (2.60 MM)
Shirn, {2.70 MM)
Shim, (2.80 MM)
Shim, (2.90 MM)

Shim, {3.00 MM)
Shim, {3.10 MM)
Shim, (3.20 MM)
Shim, {3.30 MM)
Shim, (3.40 MM)
Bearing

€3 - SERIAL NUMBER BREAK ,

54515551545 DTC | 555 DTC

Bever Gear = PuncH SET

Front Enp STEERING & 4wWD SYSTEM B

Venpor No.

010109680
D10085420
D10085410
D10085430
D10109890

D10110040
D10110050
D10110060
D10110070
D10110080

010110090
010110100
D10110110
210110120
D10110130
10085550

QuaNTITY

1
_LN—L-L—L

- AR
© AR
~ AR
- AR

- AR
~ AR
- AR
- AR
- AR
- 2

545 555 5450rc5550rc

ak ) ek ok ok

AR
AR
AR
AR

AR
AR
AR
AR
AR

2

i - mpicates up 10 anD incLupinG THAT seriaL numeer GEERRERD



] Front Enp Steering & 4wp SysTem _

54515551545 DTC | 555 DTC

DIFFERENTIAL
E = SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

et



[ - S S

= O~ D

aad wk

Part No.

ESL15039
ESL15040
ESL15041
ESL15042
ESL15043

ESL15044
ESL15045
EStE 15046
ESL15047
ESL15048
ESL15049

DIFFERENTIAL

Front EnD STEE_R!NG & 4wp System

54515551545 DTC | 555 DTC
Descriprion Venpor No.
Kit Differential D10110630
Plate Drive D10109790
Pin, {D 6x40) D10085670
Shaft D10085680
Trust Washer D10085680
Bearing D10085750
Ring Nut D10085740
Bolt, (M10X1.5X75) D10085760
Differential 10085770
Screw, (M6x10) (Self Lock) £10085720
Locking Plate D10085730

545 555 545p1c 5550

My = w2 By
P = ek ) =

MNP
M=o

& - SERIAL NUMBER BREAK, | - INDICATES uP 10 AND INcLUDING THAT seriaL Nuvaer T



PR ~ FronT EnDp STEERING & 4WD SYSTEM

54515551545 DTC [ 555 DTC

Douste Joint
@EREDD & - scriaL NUMBER BREAK, |if - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




] Front Enp STEERING & 4D SYSTEM

RTINS TREAZ . THTHRE TORIFEDW

54515551545 DTC | 5565 DTC
Irem No. Part No. Descripmion Venpor No. QuanTiry
545 555 545515550
1 ESL15050 Double Joint 010110020 . - 2 2
2 ESL15051 Fork Differential D10110540 - - 2 2
3 ESL15052 Central Body D10085800 - . 2 2
4 ESL15053 Spider D10085810 - - 4 4
5 ESL15054 Ring Lock 010110530 . 16 16
6 ESL15055 Fork Wheel Side D10110550 .. 2 2
7 ESL15056 Thrust Washer D10085830 . . 2 2
8 ESL15057 Washer D10109920 - . 2 2
8 ESL15058 Ring, (DIA 40) Snap 010110400 - -2 2

DousLE Joint
@ - SERIAL NUMBER BREAK , [ - INDICATES up 70 AND iNcLUDING THAT sEriAL Nuveer CEERTID




f o rorre 3 . FronT EnD STEERING & 4wp SYSTEM '

54515551545 DTC | 555 DTC —

_ FmiaL Repuction
Q@A © - scriaL nUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




PArT No.

ESL15059
ESL15060
ESL15061
ESL15062
ESL15063

ESL15064
ESL15065
ESL15066
ESL15067
ESL15068

ESL15069
ESL15070
ESL15071
ESL15072
ESL15073

ESL15074
ESL15075
ESL15076
ESL15077

545135551545 DTC | 555 DTC
DescripTiON VEnbor No.
Seal Ring 010110560
Bearing D10109760
Stud D10085890
Hub Assembly Wheel D10110620
‘O’ Ring 010110480
Gear Crown, (Z=48) D101099200
Ring D10109910
Carrier Wheel D10109950
Centering Bush D10085840
Bolt, (M10x45) (Seif Lock) 010085850
Ring, (B1A 22.0) Snap 010110410
Washer 010109940
Bearing Needle (by tens) 010110470
Gear, (Z=17) D10110010
Washer 010110000
Carrier Assembly Planetary Gear D10110640
Bolt, (M8x20) D10085970
Washer Copper D10110370
Plug, (M24x1.5) 010110330

FinaL RepucTtioN

" Front Enp Steering & 4wp System

Quantity

545 555 54501055507

- - 2

#2 - SERIAL NUMBER BREAK, i = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



Front Enp Steering & 4dwp System '

54515551545 DTC | 555 DTC

AT
I a ” ;\": . =
T: / '
7
3

Transmssion HSG & Outeur SHAFT.

QEREID & - scria nuMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



]
"

FroNT Enp Steerine & 4wp Systewm

54515551545 DTC 1 555 DTC
Irem No. ParT No. DEescriPTION Venoor No. QUANTITY
545 555 5450rc¢55501c
1 ESL15078 Bolt, {3MB8x25) Hex Head D81501350 - - 2 2
2 ESL15079 Bracket D10109720 1 1
3 ESL15080 Bolt, {M8x25) Hex Head D81501360 2 2
4 ESL15081 ‘0’ Ring ' D10110500 1 L
5 ESL15082 Seal Oil 010108780 1 1
6 ESL15083 Cover D10109860 1 1
7 ESL15084 Shaft Output D10109850 1 1
8 ESL15085 Bearing D10110430 1 1
9 ESL15086 Bearing D10110440 1 1
10 ESL15087 Spacer D10109710 1 1
1 ESL15088 Gear, (Z = 38) D10110260 1 1
12 ESL15089 Housing Transmission D10109870 1 1
13 ESL14983 Bush D10085030 1 1
14 ESL15091 Boit D10085040 1 1
15 ESL 14984 Grease Nipple, (M6x1) D10084850 1 1
16 ESL15093 Plug, (M24x1,5) D10084970 1 1
17 ESL15094 Bush D10109810 2 2
18 ESL15095 ‘0’ Ring D10110430 1 1
19 ESL15096 Gear, (Z = 27) D10110250 1 1
20 ESL15097 Snap Ring D10085620 1 1

Transmission HSG & Outpur SHAFT.

&} - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER L 5:20



_ Front Enp STEERING & 4WD SYSTEM )

54515551545 DTC | 555 DTC

Transmission HSG & ControL Lever

@ERIID & - scriaL NUMBER BREAK, || - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Front Enp Steering & 4wp SysTeEm B

f ER[y I TRATT

54515551545 DTC | 555 DTC
Irem No.  Part No. DESCRIPTION Venoor No. Quantity
' 545 555 54551c55b50mc
1 ESL15080 Lever D10086310 - - 1 1
2 ESL15092 Pin, (8.0x36.0) D10110390 - - 1 1
3 ESL15098 Spring D10086300 - - 1 1
4 ESL15099 Pin, (D5x30) D10086220 - - 1 1
5 ESL15100 Fork Control D10109750 - - 1 1
6 ESL15101 Spring 010086180 - - 1 1
7 ESL15102 Ball, (D 5/16) 210110300 - - 2 2
8 ESL15103 Pin Control D10086230 - - 1 1
9 ESL15104 Spring 10110320 - - 1 1
10 ESL15105 Screw, (M12x1.75x60) Grub  D10086250 - - 1 1
11 ESL15106 Nut, (M.12) D10110650 - - 1 i
12 ESL15107 Pin, (DIA 10.0x25.0) D110190 - - 2 2
13 ESL15108 Housing D10110420 - - 1 1
14 ESL15109 Seal ring 10110350 - - 1 1
15 ESL15110 Plug D10086170 - - 1 1
16 ESL15111 Boll, (M8x20) (Seif Lock) D10110210 - - 6 6
17 ESL15112 Cover Rear D10110520 - - 1 1
18 ESL15113 ‘0’ Ring D10086040 - -2 2
19 ESL15114 Bearin& D10110340 - - 1 1
20 ESL15115 Plug, (M22x1.5) D10110450 - -9 9
29 ESL15116 Bearing D10110140 - - 1 1
02 ESL15117 Seal Ring 10110200 -9 1
23 ESL15118 Cover Front D10110230 - 1 i
24 ESL15119 Support Carter - -1 1
25 ESL15120 Washer D10110360 - - 2 2
26 ESL15121 Bol, (M8x30) Hex Head D81501370 - - 2 2

Transmssion HSG & ConTrOL Lever
i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

p— ~emiar ANIARER RREAK ,



n ¢ FronT Enp STEERING & 4wp SYSTEM ]

54515551545 DTC | 555 DTC

Gears & Sharr
mg - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No.

DO DWW -

L]
O o om~

11
12

13
14
15
16

Part No.

ESL15122
ESL15123
ESL15124
ESL15125
ESL15126
ESL15127

ESLt15128
ESL15129
ESL15130
ESL15131
ESL15132
ESL15133

ESL15134
ESL15135
ESL15136
ESL15137

DEscriPTION

Spit Pin, (6.0x18.0)
Shatt

‘Y Ring

Gear, (Z=128)
Washer

Rolfer, (3.5x21.8)

Washer

Gear, (Z = 20)
Washer

Shait

Key, (4x4x15)
Gear, (Z=13)

Spring
Slesve
Snap Ring
Washer

Gears & SharFT

.,

- ecpiAt NIIMBER BREAK ,

54515551545 DTC ] 555 DTC

Front Enp Steering & 4wp SyYSTeEM

Venoor No.

D10110380
D10108840
D10110460
D10110280
D10109830
D10109820

D10109740
D10110270
D10108700
D10110280
010086100
D10086080

010086090
010086130
D10086120
D10086110

QuantiTy

1 ]
e T e ey, ot b

[
R ]

545 555 548061c55501

-k —k k= [ = R (I e R

—t-—l,_l.m

M - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Front Enp StEERING & 4WD SYSTEM )

54515551545 DTC | 555 DTC

Lever AssEmBLY
QEEIID © - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Front Enp Stecring & 4dwp System

54515551545 DTC 1555 DTC
Irem No.  Part No. Descriprion Venpor No. QuanTITY
545 555 5450 5550rc
1 ESL15138 lLever Assembly Engagement 4WD  D10107000 - - 1 q
2 ESL15139 Hub and Lever Assembiy 4 WD D16107010 - - 1 1
3 ESL15140 Bracket Lever Assembly D10107020 - . 1 1
Engagement 4 WD
4 7602358 Pin, (3/8x 13/16) Clevis - - - 1
§ ESL13640 Pin Cotter 093400120 - - 1 1
6 4472658 Washer, (3/8) Flat - - - 1 i
7 ESL14943 Nut, (M10x1.50) Hex D83500210 - . 1 1
8 ESL13055 Knob PTO D10042460 - - 1 1
9 ESL13056 Grommet Rear Fender Wiring D10026950 - - 1 1
LEVER ASSEMBLY

&) - SERIAL NUMBER BREAK , i = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 5:26



o Front Enp Steering & 4wp SysTewm

54515551545 DTC | 555 DTC

PRoOPELLER SHAFT ASSEMBLY
GBI & - scriai NUMBER BREAK, | - INDICATES UP TG AND INCLUDING THAT SERIAL NUMBER



Front EnD SteErING & 4wD SYSTEM _

54515551545 DTC 1 555 DTC
Item No. Parr No. DESCRIPTION Venobor No. QUANTITY
545 555 545055501

1 ESL15141 Shaft Propeller (CARRARO-144232)  D10086760 - -1 1
2 ESL15142 Coupling - - -2 2
3 ESL14621 Grease Nipple, {(Méx1) D10084850A - - 2 2
4 ESL15143 Guard Propeller Shaft - - - 1 1
5 ESL15144 Bearing Support - - -1 1
6 ESLi5145 Y-Bearing Flanged Units With HSG. - - - 1 1
7 ESL15146 Bolt, (M12x1.75x40-9.8) Hex Head D81500540 - -2 2
8 NB2043558 Lock Nut, (M12x1.75} N-620435 = = 2 2
9 ESL12828 Baolt, { M10x1.50x60-8.0) Hex Head P81500670A - - 4 4

10 N-820042-836 Nut, (M10x1.50) Hex - - 4 4

11 N60553158 Bolt, (MBx1.25x20-9.8) Hex Head D81500660 - - 4 4

12 N630173S8 Washer, (M8x10) Spring Lock D86500150 - - 4 4

13 4472658 Washer, (3/8) Flat - - - 4

14 ESL15147 Support Hose Power Steering D10107210 - - 1

ProrPELLER SHAFT ASSEMBLY
@ - SERIAL NUMBER BREAK, & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER " 5:28 4




@EEZID & - scriaL numBER BREA

FronT Enp STeeERING & dwD SysTeEMm

InTernaL Power Pick Up
K, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

54515551545 DTC ] 555 DTC e,
6
1
I -_H\‘
{



| FroONT EnD STEERING & 4wWD SYSTEM

54515551545 DTC | 555 DTC
trem No.  Part No. DESCRIPTION Venoor No. QuanTiTy
545 555 5450rc 5550
1 ESL15148 Gear Transmission 4WD (Z-30) D10106590 - -1 1
2 ESL15149 Gear Transmission 4WD (z-32) D10106600 - -t 1
3 ESL15150 Bearing Cylindrical Roller D10106610 - - 2 2
4 ESL15151 Housing Internal Support D10106620 - = 1
5 ESL15152 Bearing Needle Roller {80x95x25) D10106630 - -1 1
6 ESL15153 Screw, (M16x12) Grub D10106640 - - 2 2
7 ESL15154 Circlip, (B35X1.30) HB D10106680 - -~ 1
8 ESL15155 Washer, (22.2X34.6) Belleville D10106650 - -4 4
9 ESL16156 Bush D10106660 - -1 1
10 N660264S Circlip, (B90X2.80) HB D10106690 - - 1
11 ESL15157 Pin, (12.0X40.0) Plain Dowel D10106670 - -1 1

InTernaL Power Pick Up
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER " 5:30 ]

¥ . SERIAL NUMBER BREAK ,


http:B90X2.80
http:B35X1.30

Front EnD STeERING & 4WD SYSTEM

545 1 5551545 DTC | 555 DTC

Front WheeL AsSemsLy

WEEIID & - scriaL NUMBER BREAK, [ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



e

Irem No.

L4y B o

Lo le s BN )]

10

1
12

14

15

16

Parr No.

ESL15158
ESL13092
ESL15180
ESL10528
7209088

ESL12412
ESL11860
ESL11793
ESL10524

ESL12226

ESL12085
ESL10542
ESL10528
ESL10529
ESL11747
ESL10522

ESL10521

DescripTion

Whesel Assembiy Front, (2.5x20)

Nut, (M18x1.50-8) Hex Head
Coliared (Rear Wheel Bolt)
Washer, (M18} Conical Spring
Cap, Front Wheel Hub Grease

Pin, Cotter (5/32-1.75)

Nut, Slotted Hex (-12)
Washer, Hub Retainer
Nut, Front Whee!l Boit
Bearing Assembly, Front
Wheel Quter

Whesl Assembly,

Front (6.00x16 Tires)

Wheel Assembly, Front
(7.50x16 Tires)

Grease Nipple (1/2-27)
Hub, Front Wheal
Bush, Front Wheel Hub
Boit, Front Wheel Hub

Bearing Assembly, Front
Wheel Inner

Seal Assembly, Front
Whesl Hub Dust

Front WHEEL ASSEMBLY

" FroNnT Enp STeerinG & 4wbp SYSTEW

54515551545 DTC 1 555 DTC

Venoor No.

D10093580
010043020

D10104640

010012100

D10019230

D10039240

D10013290

QuanTITY
545 555 5450rc5550mc

- - 2 2
= 12 12
- - 12 12
2 2 - -
2 2 - -
2 2 - -
2 2 - -
12 12 - -
2 2 - .
2 2 - -
- D . .
2 1 - -
2 2 - -
2 2 - -
12 12 - -
2 2 - -
2 2 - -

) - SERIAL NUMBER BREAK, [ - INDICATES UP T0 AND iNCLUDING THAT seriaL numser CEEEFIDD


http:5/32-1.75

Notes




l 545/555/545DTC/5550TC

CLUTCH

Secrion 6




' CLutcH

54515551545 DTC 1555 DTC

ke -
E .

.)"-HHH\‘

_ CrurcH ASSEMBLY
@ERD S - scriaL numBER BREAK, | - INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER




TN

Irem No. Parr No.

ESL10692
ESL10683
ESL10686
ESL10698
ESL10716

(61 N/ I L\ I

3480658

ESL11754
ESL10695
ESL10694

W o~ O

Descriprion

Bearing, Cilutch Pilot _
Retainer, Clutch Pilot Bearing
Disc Assembly, Main (11)

Disc Assembly, PTO (8.5)

Dual Clutch Assembly (11x8.5)
{Includes ltem #4)

Washer, Lock (5/16)

Bolt

Bearing, Clutch Release
Hub, Clutch Release Bearing

CrLurcH ASSEMBLY

54515551545 DTC | 555 DTC

" CLurcH

Venoor No.

D10010460
D10011710
D10027430

010027440

D10027450
D10018480
D100198590

P N N e

— - 5D

QuanTiTY
545 555 5450r:5550r

e e ]

A T e e

P e

—t -t

© - SERIAL NUMBER BREAK, & - INDICATES up T0 aND incLupive TraT seriar numser CEETERID



' CruTcH

545555 545 DTC | 585 DTC

CrutcH ConTROLS
Q@EID & - scriaL NumBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




{rem No.

O A

O~ ma

11
12
13
14

15
16
17
18
19

20

Part No.

ESL10652
ESL10853
ESL10654
ESL10670

9701358
3392588
7391958
7201758
ESL12827

ESL10660
ESL11684
ESL10668
ESL10663
ESL10664

ESL14470
3498758
ESL10666
30472488
3480858

ESL10667

DESCRIPTION

Pedal Assembly, Clutch
Bush, Clutch Pedal
Grease Nipple (1/4 - 28)

Rod & Clevis Assembly, Cluich Release

{includes #5&6)

Clavis (3/8 - 24 x 2.50)
Nut , Hex (3/8 - 24)
Pin, Clevis (3/8 x 1.14)
Pin, Spiit (1/8 x 0.75)
Shaft, Clutch Release

'‘O’Ring, Clutch Release Shaft
Washer, Clutch Belease Shaft
Bush Set, Clutch Release Shaft
Spring, Clutch Pedal Assist
Fork, Clutch Release Shaft

Bolt, Hex (3/8 - 16 x 2.00)
Nut, Hex (3/8 - 16)

Bracket, Pedal Spring Rear
Bolt, Hex {716 - 14 % 1.25)
Washer, Lock (7/16)

Plug

54515551545 DTC | 556 DTC

CrurcH ConTROLS
&) - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

Venoor No.

D10019480
D10087240
D92500050
D10062290

D10101880

D10001480
010001490
D10075230
D10012380
D10001500

D10001510

D10002330

D10000160

545 555 54555550

PR

“ MMM

[T R S e

[ s N SRl

-

QuanTiTY

1 1
2 2
1 1
1 1
2 2
2 2
2 2
2 2
11
1 1
1 1
1 1
i 1
1 1
T 1
1 1
T 1
2 2
2 2

—
—h

O Y M NMNN - a Ny —

PR = e

—




Notes




545/555/545DTC/555DTC

Secrion 7

GEARBOX




p GEARBOX

54515551545 DTC [ 5585 DTC

Transmission Case & SHiFt LEvERS
@ - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




SN

545 | 555 | 545 DTC | 555 DTC
Irem No. ParT No. DEescripTiON VEenpor No. Quantiry
545 555 5450rc5550rc

1 ESL12248 Cover & Lever Assermbly, Transmission D10001750 1 1 1 1
2 ESL10752 Dowel, Case Cover B10062300 1 1 1 1
3 - Cover, Transmission Case (NSS) - 1 1 1 1
4 ESL10740 Gasket, Filler Plug 010002090 1 1 1 1
5 ESL11915 Breather, Transmission Cass 10004030 ] 1 1 1
6 3480758 Washer, Lock (3/8) - 9 9 9 2]
7 30468458 Boit, Hex (3/8 - 16 x 1.00) . ] 9 9 9
8 ESL10759 Indicator Assembly, Transmission Qil 010001960 1 1 1 1
g ESL10903 Ball, High Low Gear Shift 010018610 1 1 1 1

- ESL10748 Rubher Boot, Gear Shift Lever (NI) D10072420 2 2 2 2
10 ESL10747 Snap Ring, Gear Shift Lever D10062370 2 2 2 2
1 ESL10748 Ball, Main Shift Lever 10018330 1 1 1 1
12 ESL10744 Pin, Gear Shift Lever Socket 010106230 2 2 2 2
13 ESL10742 Lever, High Low Gear D10107550 1 1 1 1
14 ESL10741 Lever, Main Gear b10107560 1 1 1 1
15 ESL10743 ‘O'Ring Seal {0.625 x 0.07) D10066620 2 2 2 2
16 ESL10746 Spring, Gear Shift Lever D10062360 2 2 2 2
17 ESL10745 Retainer, Gear Shift Lever Ball B10062380 2 2 2 2
18 ESL10757 Harness Assembly, Transmission B10001920 1 1 1 1
19 ESL10758 Clip, Switch Cable - 1 1 1 1
20 ESL10753 Switch Assembly, Transmission D 10000520 1 1 1 1
| ESL10756 Plunger, Safety Starter Switch D10000510 1 1 1 1
22 ESL10735 Ball (3/8) 010000490 1 1 1 1
23 ESL10755 Spring, Safety Starter Switch D10000500 1 1 1 1
24 ESL10754 Retainer, Safety Starter Switch D10000480 1 1 1 1
25 ESL10751 Pin, Safety Switch Locating D10107610 1 1 1 1
26 ESL10750 Stop, Gear Shift Lever D10107580 1 1 1 1
27 - Bolt, Hex Head (5/16 - 18 x 0.56) - 4 4 4 4
28 7200358 Pin, Cotter (1/16 x 0.50) - 1 1 1 1
28 ESL10726 Retainer, Plunger Spring - 1 1 1 1
30 ESL10725 Spring, Selector Stop Plunger - 1 1 1 1
3 ESL10724 Plunger, Selector Stop - 1 1 1 1
32 ESL10723 Arm,Gear Shiit Rocker - 1 1 1 1
a3 7623758 Pin, Clevis (3/16 x 1.219) - 1 1 1 1
34 ESL10721 Fork, Gear Shift - 1 1 1 1
35 ESL10733 Connector, Gear Shift Lever - 1 1 1 1
36 ESL10718 Fork, Gear Shift - 1 1 1 1
37 ESL10732 Gate, Gear Shift Lever - 1 1 1 1
38 ESL11869 Screw Gear Shift, Fork Lock - 8 6 6 6
39 3392558 Nut, Lock Screw (3/8 - 24) - 6 6 B 6

Transwission Case & SHIFT LEVERS

&) - SERIAL NUMBER BREAK ,

| = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



54515551545 DTC [ 555 DTC

Transmission CAse & SuiFT LEVERS
@EEID @ - scriaL nuMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




‘ frem No. Part No.

41

42
43

45
46
47
48

49
50
51
52
53

54
55
56
57
58

61
62

63

ESL10720
3796788

ESL10737
ESL10902
ESL10735

ESL10738
ESL10722
ESL10044
ESL10727
3793048

ESL10731
ESL10730
ESL10728
ESL10729
ESL12529

ESL10718
ESL10717
7205558

ESL10668
30495558
3479358

30472488
30488388

30491258

DescripTion

Fork, Gear Shift

Pin , Main Gear Rail (3/8 x 1.26/1 - 27)
Pin, High/l.ow Rail

Spring, Gear Shift Rail

Ball, Rail Detent (3/8)

Gasket, Gear Shift Housing
Fork, Gear Shift

Plug, Pipe (1/4 - 18 - PTF)
Interlock, Gear Shift Rait
Pin, Dowel (1/2x0.8125)

Rail, Gear Shift
Rail, Gear Shift
Rail, Gear Shift
Rail, Gear Shift

- Plug, Case Drain (3/4 - 14)

Plug (3/4 - 18}

Case Assembly, Transmission

Pin (3/16x1.25)

Nut, Hex (5/8 - 11)

Bush Set, Clutch Release Cross Shaft
{Consists of 2 Bushes)

. Bolt, Hex {5/8 - 11 x 3.75)

Washer, Lock (7/16)
Bolt, Hex (7/16 - 14 x 1.25)
Bolt, Hex (5/8 - 11 x 2.375)

Bolt, Hex (3/4 - 16 x 2.75}

8% - SERIAL NUMBER BREAK ,

TransmissioN CASE & SHIFT LEVERS
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

GEARBOX

54515551545 DTC 1 555 DTC

Venpor No,

D10000710
P10000630
D10000490

D10001950
D10000680
D93100010
D10000310

10000610
D10000590
D100G0560
D10000460
D10000110

10000070

D10075230

NN NN

)

Quantity
545 555 54557:5550r:

s P) s P L M R § MR —h owd b O A

MNnrRoMN N

N

A
BB W=

MR = = -
| ' N Y QS S W

e S L T N R — ek b ok —k
— bt b

— PNy =

MR MO N
MNP N

[+
N




~

54515551545 DTC 1 555 DTC

T

Transmission GEARS
& - SERIAL NUMBER BREAK , [ =- INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



-

Item No.

O N —

oW~y ®

11
12
13
14
15

16
17
18
19

20
21
22
23
24

25
26
27
28
29

30
31
32
33
34

a5
36
37
38

ParT No.

ESL10777
ESL10769
4600758

ESL10780
ESL10781

4600958
ESL10784
ESL10785
7326858
ESL.10776

ESL10772
ESL10778
ESL10767
ESL10774
ESL10773

ESL12249
ESL10768
ESL10771

ESL10766

ESL10795
ESLi11686
ESL10794
ESL10791
ESL10793

ESL11685
ESL10792
ESL10789
ESL10786
ESL10819

ESL10820
ESL116589
ESL10817
ESLi10774
ESL10818

ESL10816
ESL10813
ESL10814
ESL10787

Description

Seal, PTO input Shait

Bearing, PTO input Shaft

Bolt, Hex Head (3/8 - 16 x 0.875)
Retainer, Input Shaft Bearing

- Gasket, Clutch Bearing Hub Support

Bolt, Hex (3/8 - 16 x 1.125)
Plate, Release Bearing Support
Gasket, Plate

Pin, Dowel {(3/8 x 0.687)

Qil Seal, Trans Input Shaft

Snap Ring

Bearing, Drive Gear Inner
Shaft, PTO Input

Ring

Ring, Drive Bearing

Plate, Input Shaft Bearing
Bearing, Trans Input Shaft

Snap Ring

Shaft, Transmiésion Input (19 Splines)

Snap Ring, Main Shaft
Washer, Main Shaft Thrust
Gear, 3rd Speed
Connector & Coupling
Gear, 1st Speed

Washer, Main Shaft Thrust

Gear, Main Shaft Reverse

Gear, 2nd Speed

Bearing, Taper Roller

Bearing, PTO Countershaft Front

Ring Snap

Washer, PTQ Countershaft
Gear, PTO Countershaft

Lock Ring

Bearing, Front

Gear, Transmission Countershaft Main

Countershaft, Main Transmission
Bearing, Rear
Bearing, Main Shaft Pilot

& = SERIAL NUMBER BREAK ,

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

TransMIssION GEARS

GEARBOX

54515551545 DTC | 555 DTC

Venoor No.

D10019730
D10019790
D10001400

010019840
D10001270

D10C19610

D10019800
D10000120

D10019630
D10062450
010000930

D10019830

D10000450
D10000440
D10000430
D10000370
10000420

D10000400
D10000410
D10000360
D10001980

D10019650
D10018600
D10019880
D10000120
£10019710

D10000210
D10019770
D10000230
D10000950

—_ N\ = o = 4 ot -

-t ek b =k

=k el —1 % -k ok N NI | QU QT Y

o R L

N R e | —t 2 (] ma =

— b ok =k =k

— =L =3 b — A N e iy N, RN\ [ TN T

— mad b ewd

QuanTITY
545 555 54555550

R N R | — ak [ = =t

— ek b owek L
-t o ek md -l

1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1
2 2
1 1
1 1
1 1
1 1

—h o ok ok
—_—r ek mek ol ek

— b i ke
[ P e ]




- ” GEARBOX

54515551545 DTC [ 555 DTC

Transmission GEARS ,
@EZAD & - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

39

a1
42
43

45
46
47
48

49
80
51
52

55

56

57
58
59
60
B

62
63

65
66

a7

68
69
70
71

Part No.

ESL11687
ESL10787
ESL10788
ESL10799
ESL10800

ESL11688
ESL10801
ESL10815
ESL10821
ESL.10824

ESL10823
ESL10822
ESL10811
3793048

ESL10809

4600958

ESL10805
ESL10806
ESL10807
ESL10808

4600758

ESL10825
ESL10802
ESL10803
ESL10804

ESL10826
ESL10827
ESL10828
ESL10829
ESL10830

ESL10832

ESL10833
ESL11755
ESL10834
ESL10831

545/ 5551545 DTC ] 555 DTC
DESCRIPTION Venoor No.
Washer D10000940
Shaft, Main (Rean) D10000330
Bearing, Taper Roller D10001980
Shaft & Coupling Assembly, Output D10000770
Gear, Output Shatft D10000810
Washer, Output Shaft Thrust D10000840
Bearing, Taper Roller D10002000
Lock Ring D10000130
Coupling, Trans Countershaft, Rear 010000240
Lock Ring D10000140
Bearing, Rear 010062270
Gear, Trans Countershaft Rear D10000750
Countershait, PTO D10019690
Pin, Dowel (1/2 x 0.8125) -

Seal, Output Shaft D10001120
Bolt, Hex (3/8 - 16 x 1.125) -

Shim (0.003) B10001130
Shim (0.005) D10001140
Shim {0.012) D10001150
Retainer, Output Shaft Bearing 010001100
Bolt, Hex (3/8 - 16 x 0.878) -

Bearing, PTO Countershaft Front D10062280
Gasket, Output Retainer Plate D10001070
Retainer Assembly, Trans Output Shaft  D10048220
Plug, Retainer Expansion D10105270
Seal Assembly, PTO Countershaft Rear  D10000990
Snap Ring, PTO Countershaft Rear D10000980
Bearing, PTQ Countershaft Rear D10058210
Sleeve, PTO Intermediate Shaft D10001050
Lock Ring, Sleeve & Gear D100010680
Gear Assembly, Reverse Idler D10000270
{Includes #68)

Bush, Reverse ldler Gear -

Bolt (3/8-16) D10000300
Seal Idler Shaft D10000290
Shatft, Transmission Reverse Idler D10000260

TRANSMISSION (GEARS

GEARBOX

545 555 545015550

-k ol =3 [N

-l

e e

QuanTiITY

2 2 2
1 1
11
t o1
11
11
11 1
111
1t
11
11 1
1 1 1
1 1 1
2 2 2
T
10 10 10
AR AR AR
AR AR AR
AR AR AR
11
4 4 4
11
L
11 1
AR AR AR
11 1
2 2 2
1T 1 1
T 1
1
11
11
T 11
1T 1
LA

& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Notes




545/555/545DTC/555DTC

ReAr Enp & P.T.O.

Secrion 8




d Rear Enp & PTO

5455551545 DTC | 555 DTC

: Rear Eno & PTO
@RI © - scria NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



T
- b

irem No.

[ S N v I L

OO~y

14
15
16
17
18

19
20
21
22

Part No.

ESL10841
ESL11971
ESL10846
ESL10845
ESL15197

ESL15198
ESL15578
ESL12529
ESL10847
ESL10838

ESL10837
ESL10883
ESL10884
ESL10885
5867658

ESL10840
5867758
5869958
5870158
5867958

3384588
5867858
3384758
ESL11202

DEescriPTiON

Gasket, Hydraulic Lift Cover
Bolt, Hex (7/16 - 14 x 0.875)
Cover

Gasket, Cover

Plug Qil Filter Rear Axle

Gasket Plug Qil Filter Rear Axle
Housing, Rear Axle Center
Plug, Crain (3/4 - 14)

Bush Set, Brake Pedal Shaft
Pilug {1/4 - 18)

Pin

Gasket (0.1524 - 0.2032mm Thick)
Gasket (0,279-0,329mm Thick)
Gasket {0.3810 - 0.4310mm Thick)
Bolt, Hex (1/2 - 13 x 1.75)

Gasket

Bolt, Hex {1/2 - 13 x 2.00)
Balt, Hex (9/16 - 12 x 2.00)
Bolt, Hex {9/16 - 12 x 2.50)
Bolt, Hex (1/2 - 13 x 2.50)

Nut, Hex (1/2 - 13)

Bolt, Hex (1/2 - 13 x 2.25)
Nut, Hex {9/16 - 12)
Gasket, Fiow Contral Valve

5451555 1 545 DTC | 555 DTC

Rear Eno & PTO

Resar Enp & PTO

Venoor No.

D10012170
D81000070
D10002060
D10002070
D10102840

D10102850
D10093300
D10000110
D10075260
D10000000

D10027470
D10002850
D10003630
D10003620

D10012360

010027490

545 555 5450m:5850rc

—-L—L_LM_L

— b ok

AR
AR
AR

FRUAN 5 T % [ Y

- hwo

QuanTiTy

—h =t =k By =L
— kPO =k

—l,_l._t.m_l.

1 1. 1
- 11
1 1 A
1 1A
111
11
AR AR AR
AR AR AR
AR AR AR
111
11 A
1 1 A
2 2 2
2 2 2
11 1
6 6 6
3 3 3
4 4 4
1 1 9

&) - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



— Rear Enp & PTO

54515551545 DTC | 555 DTC

P

DirrerentiaL & Gear Ser
& - SERIAL NUMBER BREAK, | ~- INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



{rem No.

oW, N

-t
OO~ m

11
12
13
14
16

16
17
18
19
20

21
22
23
24
25

26

27
28
29
30

3
32
33

35

Parrt No.

ESL14475
ESL15169
ESL14476
ESL10850
ESL11907
ESL14947
ESL15170

ESL10856
ESL11690
ESL10852
ESL11871
ESL10855

ESL10854
ESL10862
ESL10861
ESL10863
ESL10864

3481058

30472858
ESL11691
ESI11692
ESL11804

ESL10865
37641658
ESL10866
ESL10853
4310488

ESL10849
ESL15169
ESL10857
ESL10858
ESL10859
ESL11856

ESL10860
ESL18175
ESL15174
ESL15172
ESL15173

DEescrIPTION

Bearing Assembly, Taper Roller
Cone and Roller Assembly

Nut, Hex Lock

Case, Rear Axle Differential
Screw, (13x2.88) Hex Head
Gear Sat Bevel Pinion & Crown

~ Bush Differential Case Rear Axle

Bush, Differential Case
Washer, Thrust, Differantial
Gear, Differential Side LH
Washer, Thrust, Differential
Pinion, Difierential

Spider, Rear Axle Difierantial
Ring, Drive Pinion Pilot Bearing
Bearing, Driver Pinion Pilot
Bearing, Taper Roller

Retainer, Drive Pinion Bearing

Washer, Lock (9/18)

Bolt, Hex {9/16 - 12 x 1.25)
Washer, Bearing Thrust
Washer, Thrust, Drive Pinion
Nut, Lock

Clamp, Drive Pinion

Bolt

Coupling, Drive Shaft

Gear, Differential Side RH
Screw, Hex (1/2-13 x 0.88)

Bearing, Taper Roller

Cone And Roller Assembly, Raar Axle

Adapter, Differential Lock Case
Spring, Differentlal Lock Coupling
Coupling, Differential Lock
Washer, Lock Coupling

Ring, Differential l.ock Coupling
Coupling Driveshaft

Washer, (41.7x58.4) Thrust

Nut Rear Axle Drive Pinion
Washer Rear Axle Drive Pinion

5451 5551545 DTC | 555 DTC

DirrerenTiAL & GEAR SET

" Rear Enp & PTO

Venoor No. QUANTITY

545 555 5450rc 555010

D10087270 1 1 -

D10003070A 12 12 12
D10002960 1 1 1
D81000240 12 12 12
D10101360 - -1
D10003000 - - -
D10058160 2 2 2
D10003050 2 2 2
D10003030 L B
D10003100 4 4 4
- 4 4 4
010003080 1 1 1
D10002660 1 1 1
D10002650 1 1 1
D10002620 2 2 2
D10004080 © 1 1
- 4 4 4
- 4 4 4
D10002670 1 1 -
D10002680 101 -
D10002710 1t 1 -
D10002690 - 1 1 -
- 1 1 -
D10013360 1 1 -
D10003040 1 1 1
- 8 8 8
D10068120 11 -
D10003070A . -1
D10003110 1 1 A
- 1 1 1
D10003130 1 1 1
D10003150 1 1 1
D10093620 - -1
D10093280 - -1
D10093240 - - 2
D10093250 - -2

o = NN

% ) =+ —a

o

_L—l.-L_l.l

[ L P G

@) - SERIAL NUMBER BREAK, |& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



i Rear Enp & PTO

54515551545 DTC | 555 DTC

20 21 22 23 24

Power TAke-OFF ASSEMBLY
@ - SERIAL NUMBER BREAK , |if - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

".—""_“ o



frem No.

o B YR =

Qoo

AT

Part No.

ESL10917
ESL12532
ESLL10813
30472458
ESL10915

ESL10916
ESL10910
ESL10911
ESL10912
ESL10909

ESL10508
ESL10906
ESL10905
ESL10900
ESL10902

ESL10735
7200388

ESL10904
ESL10300
30508088

30468658
3480858

ESL10898
ESL10899

DescripTiON

5451555545 DTC | 555 DTC

| Rear Enp & PTO

VENDOR No.

Cap, PTO Shaft Rear D10002220
Oil Seal, Rear PTO Shaft D10002130
Sleeve, PTO Shaft Rear D10108060
Bolt, Hex (7/16 - 14 x 1,14} -
Cover, PTO Shaft Rear D10002120
Gasket, Rear Cover D10002210
Bearing Rear, PTO Shaft D10062250
Shap Ring D10002200
Snap Ring D10066960
Bush, PTO Rear Shaft -
Shaft , PTO Rear D10002170
Sieeve, PTO Countershaft D10002230
Fork, PTO Shifter D10002300
Arm, PTO Shifter D10002280
Spring, PTO Shifter Arm D100006390
Ball, PTO Shifter Arm D10000490
Pin, Cotter, Bolt to Lever -
Lever, PTO Shifter D10002290
‘O’Ring (0.625 x 0.103) D10013040
Pin, Roll (1/4 x 1) .
Bolt, Hex (7/16 - 14 x 1.00) -
Washer, Lock (7/18) -
Plate, PTO Shifter D10002250
Gasket, PTO Shifter Plate D10002310
Power Take=OrF AssemBLY

& - SERIAL NUMBER BREAK ,

[ NN N N - R N N R — el i e § _L.P_I._L—L

- 1w

QuanTITY
545 555 545515550

P A . e e § — ot b = B T e _I..h,_l._h-‘-

= el )W

B R ™ Tt § [P T R e —y P R S N | —t o - -k Lk

- 0 0

—t b b b —t ok b —h —k —_—t ok ko —k b o ek —h =L

[ S N ' B ' )

¢ - ivoicates up 10 anp IncLuDING THAT SeriaL NumBer QEETID



e Rear Eno & PTO

54515551545 DTC | 555 DTC

el

REAR AxLE
@AY © - scriac vuMBER BREAK, [ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER |




Item No.

(4 Q-S43 3 LV I

Parr No,

30468458
3480758

ESL10896
ESL10897
ESL10883

ESL10884
ESL10885
ESL10889
ESL10890
ESL10891

ESL10892
ESL10893
ESL10894
ESL14477
ESL14478

ESL11901
ESL10888
ESL12426
ESL10886
ESL11758

& ~ SERIAL NUMBER BREAK ,

DescripTiON

Bolt, Hex (3/8 - 16 x 1.00)
Washer, Lock (3/8)

Block, Drive Gear Thrust
Shim, Thrust Block (0.004)
Gasket (0.152 - 0.203)

Gasket (0.279 - 0.329)
Gasket (0.381 - 0.432)
Shim (2.297)

Shim (0.203 - 0.254)
Shim {0.381 - 0.439)

Shim (0.508 - 0.559)
Shim (0.762 - 0.813)
Shim (1.250 - 1.300)
Housing, Rear Axle RH
Housing, Rear Axie LH

Bolt, Hex (9116 - 12 x 1.38)
Seal Assembly, Inner

Mud Shield & Retainer
Shaft and Bolt Assembly
Bolt, Rear Wheel Disc

REeAr AxLE

Rear Envo & PTO

54515551545 DTC ] 855 DTC

Venoor No.

D10003640
D16000000
D10002850

010003630
010003620
D100G3280
D10003740
010004180

D10003750
D10003760
D100Q3770
D10002720
D10003590

D10002900
D10002770
D10003440
D10003420
D10003450

2
2
i
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
1
1

26
2
2
2

16

QuANTITY
545 555 54851 5550r

2
2
1
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
1
1

26
2
2
2

16

2
2
1
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR
1
1

W RN

2
2
1
AR
AR

AR
AR
AR
AR
AR

AR
AR
AR

i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Rear Enp & PTO

545 | 555 | 545 DTC | 555 DTC .

DirrerenTial. Lock CouprLing
m& =~ SERIAL NUMBER BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

kd ™



Is ’H‘\\

frem No.

i1

12
13

14
15

16
17
18
19
20

21
22
23
24
25

26

Part No,

ESL11869
3392658

ESL10880
ESL10879
ESL11873

3392458
ESL10878
ESL10877

7201738
7387158

ESL10875

ESL11806

7623258
ESiL 10869

ESL10868
ESL10867
ESL14565
ESL11694
ESL10874

4474658
ESL11764
30468458
4488188
ESL10873

ESL10872

DescriPTioNn

Screw, Differential Lock

Coupling Fork

Nut, Fork Lock Screw, Hex
(3/8-24)

Fork, Differential Lock Coupling
Plug, Differential Lock Lever Shaft
Screw, Differantial Lock Fork Stop

Nut, Hex (3/8-186)

Seal, Differential Lock Lever Shaft
Shaft & Lever Assembly,
Differential Lock

Pin, Cotter (1/8x0.75)

Pin, Clevis {5/16x0.76)

Linkage Assembly, Rear Axle
Differential Lock

Nut, Differential Lock Adjusting
Clevis, Differential Lock

(NSS) See #11

Pin, Clevis to Pedal (5/16x1.24)
Bush, Differential Lock Pedal

Grease Nipple (1/4 - 28)
Pedal Assembly, Differential Lock
Shaft Lower Link

Washer, Shaft Link

Sleeve, Differential Lock Pedal
{RH Side Only)

Washer, Flat (3/4)

Bolt, Differential Lock

Pedal to Shaft Link

Bolt, Hex Head (3/8-16x1.00)
Washer, Flat Head (3/8)
Retainer Lock

‘0" Seal

& - SERIAL NUMBER BREAK ,

DirrerentiaL Lock CoupLinG
I - INDICATES uP 10 AND INCLUDING THAT SEriAL Numser GNP

Rear Enp & PTO

5451555 1545 DTC 1 5565 DTC

Venobor No.

D10000550

D10002810
D10002750
D10002840

D10002760
D10002780

D10013120
D101Q7770
D10102280
D92500050
D10013130
D10013050

D10012860
D10012630

010012640

D10070750

D93600300

1

- Y —k ek

N MO

1

1

- N L -

yv I V]

QuanTITY
545 555 54507c5550m

1

1

—_ BN =

M B3

1

—t

- P B — s

NN



http:5/16x1.24
http:5/16xO.76
http:1/8xO.75

i Rear Enp & PTO

54515551545 DTC | 555 DTC
lrem No  Part No. Descriprion Venoor No. QuANTITY
545 555 . 5450r: 5550
1 ESL10918 PTO Guard - 1 1 1 1
2 ESL10919 Support, PTO Guard - 1 1 1 1
3 ESL11126 Pin Assembly, Linch Lock -

1 1 1 1

PTO Guarp KiT
& - SERIAL NUMBER BREAK , |f - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




i Rear Enp & PTO

54515551545 DTC | 555 DTC
frem No. Part No. DESCRIPTION Venpor No. QuanTITY
545 555 545prc 5550
1 ESL14196 Rear Wheel Assembly (W11) - 2 2 2 2
- ESEL10923 Rear Wheel Assembly (W12) - 2 2 2 2
2 ESL14479 Bolt, Rear Wheel Rim to Disc - 12 12 12 12
3 ESL10821 Rim, Rear Wheel - 2 2 2 2
- ESL14480 Rim, Rear Wheel - 2 2 2 2
4 ESL10920 Disc, Rear Whesl D10107140 2 2 2 2
5 ESL11923 Washer, Disc to Rim - 12 12 12 {2
6 ESL11696 Nut, Disc to Rim - 12 12 12 12
7 ESL11695 Washer, Disc to Rear Axle 010018110 16 16 16 16
8 ESL11808 Nut, Dise to Axle Flange D10018010 16 16 16 16

- Rear WHEELS
& - SERIAL NUMBER BREAK , I - INDICATES up 70 anp cLupivg THat seriat numser QEERERD




Notes




545/555/545DTC/555DTC

Secrion 9

B Crcihs TRATITICMET TOYOR




A P Brake System

54515551545 DTC | 555 DTC

QAR © - scriaL numsER &

BRakes - MecnanicaL Disc Type
REAK ,: | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

.



[+ S5 L R

—r
QO@Dm~NM

Part No.

ESL10927
ESL14481
ESL14482
ESL11642
ESL10928

ESL10929
ESL10930
ESL10931
ESL10932
ESL10933

s o g i —"e

11
12
13
14
15

ESL11810
ESL10934
ESL10964
ESL10935

16 W £SL10939

17
18 .
19
20

21
22
23
24
25

25
27
28
29
30

3
32
a3
34
35

36
a7
38
39
40

ESL10938
ESL10937
ESL10936
ESL10941

ESL10942
ESL10943
ESL10244
ESL11698
ESL 10945

ESL10946
ESL11875
3384558
30465058
4472658

ESL11699

ESL11759

ESL10947
ESL1094%8
ESL10949

3480858
304664358
3467088
7418858
ESL11760

545 [ 5551545 DTC | 5565 DTC
DescripTiON Venoor No.
Bush, Rear Axle Housing D10003490
Retainer, Seal Outer Housing D10003540
Belt, Hex (1/2- 13 x 1) D10020040
Washer, Flat (1/2) 10003580
Seal, C)uter Housing -

Grease Nipple D92000010
Housing, Brake Outer D10003480
Bearing, Taper Roller D10003500
Spacer, Shaft Bearing D10003550
Seal, inner, Rear Axle Shaft D10003530
Lock Nut, Rear Axie Bearing D10003560
Disc & Lining Assembily, Friction -

Friction Lining & Rivet Set D10075220
Actuator Assembly, Brake Disc D10003300
Disc, Brake Actuating (NSS) -

Retainer Clip D10069970
Push Rod, Brake Actuator D10069980
Spring, Brake Disc Return D10069540
Ball, Brake Actuating D10069530
Sleeve, Splined -

Spring, Disc Brake Slesve D10003370
Gasket, Outer Brake Housing D10003570
Ring Snap, Brake Camshaft D10003250
Washer Thrust, Brake Camshaft D10003240
Housing Inner RH, Brake D10003710
Housing 'nner LH, Brake P10003170
Screw Adjusting, Brake D10003270
Nut, Hex (1/2 - 13} -

Boit, Hex (3/8 - 16 x (.75) -

Washer, Flat (3/8) -

Washer, Spring -

Bolt, Hex (3/16 - 12) D10003250
Seal Assembly, Outer 10003180
Camshaft, Brake Actuating LH D10003730
Camshaft, Brake Actuating RH D10003200

Washer, Lock (5/16)
Bolt {516 -18 x 0.88)
Nut, Hex (7/16 - 14)
Kay (1/4 x 1.25)

Bolt, Arm Assembly

Brakes - MecHanicaL Disc Type :
&) - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Brake SysTem

-t
- -t N RN = —lM’\JI\)i\) [AVIN AV I « o I B VR N\ b RN NN oo

NN B

Quantiry
545 555 545015550

L] r i L] L] L 1
= = NN NN = NN N NN @A )= N RN NN oo

1
N NN e




" . BRraxke SysTem

54515551545 DTC 1555 DTC

— Brakes - Mechanicar Disc Type
& - SERIAL NUMBER BREAK , |y = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



| Brake System

54515551545 DTC | 555 DTC
frem No. Parr No. Descripmion Venoor No. Quanriry
545 555 54851055807
41 ESL10956 Bush, Support Arm D10002880 2 - 2 -
42 ESL10055 Arm , Camshaft Support, RH D10002870 1 - 1 -
43 ESL10954 Arm , Camshaft Support, LH D10003630 1 - 1 -
44 ESL10953 Lever, Brake Camshaft D10003210 1 - 1 -
45 304890538 Bolt (71186 - 14 x 2.50) - 2 - 2 -
45 ESL10952 Clamp, Brake Camshaft 93800010 1 - 1 -
47 ESL10951 Retainer, Brake Camshaft D10003220 2 - 2 -
48 ESL10950 Boot, Brake Camshaft 010003230 2 - 2 -
49 ESL10962 Tube & Breather Assembly - 2 - 2 -

Brakes = MecHaNicaL Disc Type
& - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




- BRrRAKE SYSTEWM

54515551545 DTC | 555 DTC

OiL Immersep Disc Brake
@ = SERIAL NUMBER BREAK, ¢ =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T



R

frem No.

b N

11

i2

13
14
15

16
17
18
19
20

21

22
23
24
25
26

27
28
29
31

32
33

35

PART No.

ESL10927
ESL14482
377430536
8791358
ESL15434

ESL15435
ESL10931
ESL11810
ESL15436
ESL15437

ESL15438
ESL10942

ESL10943
ESL10944
ESL11698

ESL15439
ESL15440
ESL11875
33845-836
ESL15441

ESL11759

34807-836
44726-536
304650-536
ESL10350
ESL10851

ESL10952
30439058
ESL156537
ESL10954
ESL10955

ESL10856
741888

34670-S36
ESL15538
34806-536

DescripTioN

Bush Rear Axle Brake Housing Outer
Boit Brake Housing Rear Axle
Washer, (1/2) Flat

Grease Nipple, (1/8-27) Elbow Fitting
Housing Rear Axle Brake Outer LH

Housing Rear Axle Brake Cuter RH
Bearing Assembly Rear Axle Shaft
Nut Rear Axle Shaft i.ock

Brake Assembly Rear Axle RH
Brake Assemnbly Rear Axfe LH

Sleeve Splined Brake

Disc to Rear Axfe

Ring Sleeve Brake

Disc Rear Axle Retaining
Gasket Rear Axle Brake Housing

RIng Rear Axle Brake Camshaft Snap
Washer Rear Axle Brake Camshaft Thrust

Housing Rear Axle Braks Inner RH
Housing Rear Axle Brake Inner LH
Screw Rear Axle Brake Adjusting
Nut, (1/2-13) Hex

Seal ‘O’ Ring

Bolt 9/16-12x2.09 Hex Head
Housing Inner

Washer, {3/8) Spring Lock

Washer, (3/8) Flat

Bolt, (3/8-16x0.75) Hex Head

Boot Rear Axie Brake Camshatft
Retainer Rear Axle Brake Camshatft

Clamp Spring Wire Hose (#26P)
Bolt 7/16-14x2.50 Hex Head

Lever Rear Whee! Brake Camshaft
Arm Rear Axle Brake Camshaft LH
Arm Brake CGamshaft RH

Bushing Brake Cross Shaft
Key 1/4x1.25 Woodruff

Nut 7/16-14 Hex

Bolt 5/16-18x0.88 Hex Head
Washer 5/16 Spring Lock

O ImmeErseED Disc BRAKE

& - SERIAL NUMBER BREAK , ¢ - INDICATES UP To AND incLuping TrAT seriaL Numser CEEETIID

54515551545 DTC | 555 DTC

' BraKE SYSTEM

Venobor No. QuaNTITY
545 555 5450rc558501c
D10003490 - 2 - 2
D10020040 - 16 - 16
Dio003520 - 16 - 16
D92000010 - 2 - 2
D10093180 - 1 - 1
D10093190 - 1 - 1
D10003500 - 2 - 2
Di0003560 -~ 2 - 2
D10093200A - 1 - 1
D10093210 - 1 - 1
D10093220 - 2 - 2
- 2 . 2
D10003370 - 2 - 2
D10003570 - 2 - 2
D10003250 - 2 - 2
D10003240 - 2 - 2
D10093160 - 1 - 1
D10D93170 - 1 - 1
D10003270 - 2 - 2
D83000050 - 2 - 2
D10093270 - 1 - 1
D100032900 - 20 - 20
D8so0o0C10 - 2 - 2
D85000010 - 2 - 2
D810Q0150 - 2 - 2
D10003230 - 2 - 2
Di0003220 - 2 - 2
D9380001C - 2 - 2
D81000130 - 2 - 2
D10093260 - 1 - 1
D10003690 - 1 - 1
D10002870 - 1 - 1
D10002880 - 2 - 2
D91000010 - 2 - 2
D83000040 - 2 - 2
081000140 - 4 - 4
D8B000040 - 4 - 4



http:5/16-18xO.88
http:1/4x1.25
http:7/16-14x2.50
http:3/8-16xO.75
http:9/16-12x2.09

Braxke System

5451 5551545 DTC | 555 DTC

e CRo

Ou Iumersep Disc BRAKE
@A & - scriaL NUMBER BREAK, | + INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




| Brake SysTem

54515551545 DTC | 555 DTC
Irem No. Parr No. DEscripTION Venpor No. Quantiry
845 555 5450rc 5550

37 ESL15413 Tube Assy.Main Hyd. Lift To Inn. Hsg. D10106990 - 1 - 1
38 ESL15414 Tube Hyd. Lift To Inner Hsg. - LH D10106980 -1 - 1
39 ESL15432 Tee D91500020 -2 - 2
40 ESL15415 Tube Assy. Hyd. Lift To Inner Hsg. - RH  D10093500 -1 - 1
41 ESL15426 Bolt, (M6x1.0x25 6G) Hex D81500270 -t -
42 ESL15425 Plate Upper Hyd. Tubing D10128940 - 1 - 1
43 ESL15424 Pad Tubing Power Steering D10123300 -1 -
44 ESL15428 Bracket Hyd. Pipe D10128910 -1 - 1
45 ESL15427 Bracket Hyd. Pipe D10028260 -1 - 1
46 ESL156429 Bolt, (5/8-11x1.50) Hex Head D81000430 - 1 - 1
47 ESL10928 Seal, Outer Housing - - 1 - 1
48 ESL10933 Seal, Inner Rear Axie Shaft D1003530 -1 - 1

O Imversep Disc BrRAKE
&) - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




Brake SystEm

54515551545 DTC / 555 DTC

15 14
Braxe ControLs
@I © - scriAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




e

Irem No.

bW =

oo~

10
11
12
13
14

15
16
17
18
19

20
21

23
24

25
26
27
28
29

ParT No.

ESL10966
30472458
30468658
ESL10969
354235588

ESL10970
ESL10971
7200358

ESL10967
ESL10979

ESL10978
ESL11924
ESL10880
ESL13342
7391958

7201758

ESL10983
ESL11701
ESL10984

3302558
9701388
ESL10868
ESL10847
ESL11700

30474358
ESL10977
ESL.10974
7418188
ESL10972
5865588

DescriPTiON

Brackst, Parking Pawi

Bolt, Hex (76 - 14 x 1.25)
Boit, Hex (7/16 - 14 x 1.00)
Bracket, Parking Brake Control
Washer, Flat (1/2)

Pawl, Parking Brake Lever
Ring Retaining (1/2)

Pin Cotter {(1/16 x 1/2)
Rod, Parking Brake Control
Pedal Assembly, Brake LH

Handle, Brake Pedal Interlock
Pin, Spring Roll (1/8 x 4.37}
Pedal Assembly, Brake RH
Spring, Pedal Retainer

Pin, Clevis (3/8 x 1.14}

Pin, Cotter (1/8 x 0.75)

Lock Ring, Pedal Shaft

Washer Thrust, Pedal Shaft

Rod & Clevis Assembly

Rod Clevis, Brake Control {NSS)

Nut, Hex (3/8 - 24)

Clevis (3/8 - 24 x 2.50)
Grease Nipple (1/4 - 28)
Bush Set, Brake Padal Shaft
Washer, Brake Pedal Shaft

Bolt, Hex (7/16 - 14 x 1 3/8)
Seal, Brake Pedal Shaft
Shatt, Brake Cross

Key, Lever to Shaft (1/4 x 7/8)
Lever, Pedal Shaft to Clevis
Bolt, Hex (7/16 - 14 x 1.50)

Brake ConTROLS

54515551545 DTC | 555 DTC

BRrAKE SYSTEM

Vewnpor No.

010012270

D10012480

010012240
D10012440

D10059890
D10106350
D10012040
D10012250

D10012470
D10012480
D10017720

D92500050
D10075260
D10012260

D10012560
D10012030

D10012530

545 555 5450105850

™ —h oty N, QY —. b ek ok s L) = MM =

N = =M

— ok T ek PO b

QuanTITY

11
2 2
2 2
11
3 a3
19
1 1
11
11
11
11
1 1
11
2 2
4 4
4 4
11
11
2 2
2 2
2 2
11
11
2 2
11
2 2
1
2 2
11
11

%] L - S LN, T 'Y —t b mk bk ok OF =& P M) -

N — =M

$) - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER " 9:10 ]



Notes




o

545/555/545D0TC/555DTC

HypbrauLic SYSTEM

Secrion 10




! Hyprautic SysTem |

54515551545 DTC | 555 DTC

Hypravric LiFtr Cover
@EIZID © - scriAL NUMBER BREAK, | - INDIGATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No. Part No.
1 ESL11028
2 ESL10885
3 ESL12496
4 ESL11014
5 ESL11018
& ESL11017
7 ESL119209
8 3479358
a ESL11763

10 - ESL11018
11 ESL11019
12 ESL11020
13 ESL11021
14 ESL11022
15 ESL11023
16 ESL11024
17 ESL11025
18 ESL10011
19 ESL10008
20 ESL10010
21 ~ ESL10992
22 37940958
23 30477758
24 ESL10989
- ESL15418
25 37143358
26 ESL10990
27 ESL11008
28 ESL11010
29 ESL11011
30 ESL11009
3 ESL10901
32 ESL11012
33 ESL11013
34 ESL10986
35 ESL10987
rEr
36 ESL10988
37 ESL10998
*Optional

DESCRIPTION

&) - SERIAL NUMBER BREAK ,

Hydraulic Lift Assembly 010026040 1 1 1 1
Top Cover, Hydraulic Lift D10047710 1 1 1 1
Pin D10077970 1 1 1 1
Yoke, Hydraulic Lift D10069480 1 1 1 1
Boof Yoke, Hydraulic Lift 010069470 i 1 1 1
Housing, Draft Control - 1 1 1 1
Bolt, (7116 - 14x2.88) D10026050 2 2 2 2
Washer Lock, {7/16) - 3 3 3 3
Bolt : - 1 1 1 1
Seat Draft Control Spring D10059510 1 1 1 1
Spring Lift Draft Control D10058610 1 1 1 1
Shim Draft Control D10059170 AR AR AR AR
Shim Draft Control D10059180 AR AR AR AR
Shim Draft Contral D10059180 AR AR AR AR
Seat Hydraulic Lift Spring D10058630 1 1 1 1
Plinger Draft Control D10077870 1 1 1 1
Gasket Draft Gontrol Housing D10072290 1 1 1 1
Seal ‘O’ Ring, (0.5 x 0.07) D93600060 1 1 1 1
Seal ‘0’ Ring, (9/16 x0.103) DY3600190 5 5 5 5
Seal ‘O’ Ring, (0.437 x 0.07) D93600050 1 1 1 1
Seal ‘0O’ Ring, (13/16 x 0.103) D10086630 1 1 1 1
Bolt, (7/16 - 14) - 2 2 2 2
Bolt Hex, (5/16-18x1.5) - 1 1 1 1
Cover Assembly Hydraulic Lit  D10069430 1 - 1 -
Cover Assembly Hydraulic Lift  D10115890 1 1 "1
Bolt Hex, (9/16-18x0.62) 1 1 1 1
Seal ASC Cover, {9/18) ‘D10066820 1 1 1 1
Plug Lift Check Valve - 1 1 1 1
Seal, {0.364x0.066) D10072340 2 2 2 2
Seal, (0.489x0.068) D10069160 2 2 2 2
Retainer Lift Check Valve D10068810 1 1 1 1
‘O’ Ring, (0.62x0.13) D93600280 1 1 1 1
Spring Lift Check Valve D10060590 1 1 A 1
Ball, (15/32) D10066970 1 1 1 1
Seat Check Valve D10058870 1 1 1 1
Sleave Check Valve - 1 1 1 1
‘O’ Ring Seal . 1 1 1 1
Gashet D10058660 1 1 1 1
Hyorauuc Lier Cover
10:2

¢ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

545 ] 5551545 DTC | 555 DTC

HyprauLic SysTem

Venpbor No.

545 555 5450r:5550rc

QuANTITY



http:0.62x0.13
http:9/16-18xO.62
http:14><2.88

- @ HyprAuLIC SYSTEM B

545555 1545 DTC | 555 DTC

Hvorauric Lirr Cover ..
@EIERP © - scriaL numser Break I - morcates up T "Afgn INCLUDING THAT SERIAL NUMBER

T



P

frem No.

as
39
40
4
42

43
44
45
46
47

48
49
50
51
52

53
54
55
56
57

58
59
80
61
62

63

ParT No.

ESL10996
ESL10994
5680158

ESL11005
ESL11003

ESL10997
30468658
ESL11001

30472258

ESL10999
3442288

ESL11703
ESL11702
ESL11004

ESL11002
ESL11000
3446488

ESL11006
ESL11007

5865558
37941458
5865758
5866258
5866358

ESL10841

Descrirtion

Shaft, Lift Control Lever
Shaft, Draft Selection

Bolt, Hex Head {1/4 - 20 x 0.5}

Knob, Handle
Handle, Draft Control

Quadrant, Lift Control

Bolt, Hex (7/18 - 14 x 1.00)
Spacer, Control Lever
Washer, Lock (3/8)

I?,qlt, Hex (3/8 - 16 x 1.25)

Disc, Lift Control Friction
Nut, Hex Lock (7/16 - 20)
Washer, Spring

Washer, Shaft Cup
Handle, Position Control

Quadrant, Lift Control
Plate, Liit Control

Nut, Tee

Stop, Lift Control Lever
Knob, Lift Control Stop

Bolt, Hex (7/16 - 14 x 1.50)
Bolt, Hex (7/16 - 20 x 1.75)
Bolt, Hex (7/16 - 14 x 2.00)
Bolt, Hex (7/16 - 14 x 3.25)
Bolt, Hex (7/16 - 14 x 3.50)

Gasket, Hydraulic Lift Cover

& - SERIAL NUMBER BREAK ,

Hyorautic Lirr COVER
I = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

¢ HyprauLic SysTewm

54515551545 DTC | 555 DTC

Venbor No.

545 555 5450rc5550vc

QuanTITY

D10072330 1 1 1 1
D10067580 1 1 1 1
D10006000 o 2 2 )
DA0017730 2 o 2 2
D10068980 1 1 1 1
D10069400 1 1 1 1
- 2 2 2 2
D10060820 AR AR AR AR
- 2 2 2 2
- 2 2 2 2
D10069270 2 2 ) )
- 1 1 1 1
D10072320 1 1 1 1
D10072300 1 1 1 1
D10069020 1 1 1 1
D10068170 1 1 1 1
D13087670 1 1 1 1
- 1 1 1 1
D10018490 1 9 1 1
10017590 1 1 1 1
- 3 3 3 3
- 3 3 3 3
- 1 1 1 1
- 4 4 4 4
- 5 5 5 5
D16012170 1 1 1 1

10:4



_ Hyprautic SYSTEM )

545 | 555 | 545 DTC | 555 DTC

: HypravLic LiFr SHAFTS
@ = SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




SN

ST,

frem No.

U1 W=

[}

QL o~

12
13
14
15

16
17
18
19
20

21

23
24
25

26
27
28
29
30

31
32
33
34
35

Part No.

ESL11704
ESL11070
ESL110689
ESL11073
ESL11074

ESL11075

ESL11076
30468958
ESL11706
ESL11705

ESL11098

7200558
7403458
ESL11077
ESL11078

ESL11079
ESL11080
ESL11085
ESL11211
ESL10995

ESL11084
ESL10994
ESL11082
ESL11083
ESL11707

ESL10996
30505258
ESL11086
37927658
7201758

ESL11088
ESL11087
ESL11089
9747088

ESL11094

DescripTioN

Washer, Lift Shaft Thrust
Shaft, Hydraulic Lift

Arm, Hydraulic Lift Ram

‘0" Ring (2.00 x 0.21)

Arm Assembly RH, Hydraulic
(Includes ltem #7)

Arm Assembly LH, Hydraulic
{Includes ltem #7}

Bush, Hydraulic Lift Arm

Boft, Hex Head (1/2 - 20 x 1.00)
Washer, Lock

Washer

Bush, Hydraulic Lift Shaft
(Consist of 2 each)

Pin, Cotter (1/8 x 0.50)

Pin, Clevis (516 x 2.0}

Rod, Connecting Hydraulic Lift
Piston, Hydraulic Lift Cylinder

‘O’ Ring, Hydraulic Lift Piston
Sealing Ring, Hydraulic Lift Piston
Ring, Control Shaft Retainer

Key, Cam

Cam, FC Valve QOverride Actuator

L.ever Assembly, LIft Position Control
Shaft Assembly, Draft Control Selection

Roller, Lift Position Cam
Ring, Retainer (3/8)
Washer, Lift Shaft Thrust

Shaft, Lift Control Lever
Pin, Spring Roll (1/8 X 0.75)
Lever, Hydraulic Lift Control
Pin, Clevis (3/8 - 1 - 21/32)
Pin, Cotter (1/8 - 0.75)

Lever Assembly, Draft Control
Lever Assembly, Lift Control Valve
Roller, Cam Flow

Ring, Snap (7/16)

Pin, Lift Actuator Pivot

5451555/ 545 DTC | 555 DTC

- Hvyorauic LiFr SHarTs .,
& - SERIAL NUMBER BREAK, | - INDICATES P T0 AND INCLUDING THAT SERIAL NumBer CEETID

HypravLic SYSTEM ]

VEenpor No.

D10069460
10058680
D10077880
D93600220
D10013100

D10013110

D10067140

D10058700
D10058710

310075490

D10069450
D10069380

D10077980
D10069340
D90000430
D91000170

D10067590
D10067580
D10067730
D90000410
D10067700

D10072330

D10067690

D10066490
D10066870
D10067720

D10067750

545 555 5480rc5550mc

1
1
1
2
1

—_ -k L —a R T Y ek ol b -3 —L — ok md ok (=] MR NA

- ) = s

QuANTITY

1 1
1 1
1 1
2 2
1 1
1 1
4 4
2 2
2 2
2 2
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1

— i = T O —t ok —k L 1] MM A — —_ P & =k =1

—_— ot ek ok b

—_ ) =k - -




ey ' Hypravric SysTem

545 | 5551545 DTC | 555 DTC

HyprauLic LIFT SHAFTS -
&) - SERIAL NUMBER BREAK, |i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




fTem No.

36
37
38
39
40

41
42
43
44
45

46
47
48
49
50
51

Part No.

ESL11083
ESL11092
974108
9741358
ESL11091

ESL11096
ESL11094
3379958

ESL11067

38987358
ESL11081
ESL11066
ESL10011
B7006595
ESL10010

DescriPTiON

Actuator, Lift Valve

Lever, Lift Control Valve

Ring, Retaining (5/16)

Ring, Retaining (1/2)

Shaft, Hydrauiic Lift Control Lever

Spring, Lift Control Valve
Pin, Lift Actuator Pivot

Nut, Hex (3/8-16)

Washer, Lock (3/8)
Cylinder & Vaive Assembly
(Includes ltems #46-48)

Bolt, Hex Flange (5/16 - 18 x 0.75)
Baffie, Lift Cylinder Oil

Plate, Valve Retainer, Rear

Seal ‘O’Ring

Seal ‘O’'Ring

Seal ‘O'Ring

HyprauLic LiFr SHAFTS -
& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m :

| HvprauLic SysTem

54515551545 DTC 1555 DTC

Venpor No.

D10058580
D10059910

D10058250
D10067750

D10081360
D10077900

D93600060

D93600050

545 555 5450rc5550rc

1
1
1
2
1

—t ek ok

Quantity

1 1
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
6 6
1 1
1 1
2 2
2 2
1 1

T N G R - ) —h =

S Y




e yp— HyprauLic SYsTem

- QEIXID © - scriAL NUMBER BREAK ,

54515551545 DTC | 555 DTC

Hyprautic Lirr CyYLINDER
|&Z = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



frem No.

;bW

Lo~

11
12
13
14

15
16
17
18
19

20

ESL10067

ESL11029
ESL11030
ESL11031
ESL11632

'ESL10011

ESL11061

ESL11046

ESL11047

ESL10010
ESL11046
ESL11065
ESL11064
ESL11063

ESL11062

Part No.

DEescrirTiON

Cylinder & Valve Assembly {See Section
9:2 for Details. Also Includes all Items

of this section)

Plug, Lift Unload Valve

‘0’ Ring {0.562 x 0.07)

Spring, Lift Unload Valve

" Bushing, Unload Valve Rear (White){(NSS)

‘0’ Ring (0.5 x 0.07)

Bushing, Unload Valve Rear (NSS)
Bushing, Control Valve (NSS)
Spring, Controf Valve

Valve & Sleeve Assembly (White}NSS)
Plug, Lift Feathering Valve

Bushing Feathering Valve (NSS)
Feathering Valve (NSS)

Spring, Lift Feathering Valve

‘O'Ring (0.437 x 0.07)

Plug, Lift Feathering Valve
Plug, Pipe (1/8-27)

Ring, Hydraulic Cylinder Dowel
Gasket, Lift Safety Valve

Valve Assembly, Lift Safety

&) - SERIAL NUMB

ek

A

54515551545 DTC | 555 DTC

. Hyorauiic Lier CYUINDER
I = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

' HyorauLic System :

Venoor No.

D10061030

D10060690
Da3600170
D10066650
D10068920

DB3600060

D10061760

1

D10069030

- D93600050

93100060
D 10059200

D10059570

1

-tk =k ek ok — om0 -k PNy —

TR L -

O Y

Quantity
545 555 5455r:5550r

1

— =k N =

[P N ]

—, ok B s

1

- ik — -t - [ -k N =

- -k By Fa o

.-—L—Ll\)_h_l.

1

.k b ) —_ o Y =

=t k omk b b




Hyprauric FLow SysTem
NP B - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




i Hybravuric System

54515551545 DTC 1 555 DTC
Irem No. Part No. Descrirmion Venpor No. QuANTITY
545 555 54501c55501c
Ay ESL11212 Valve Assembly Flow Control D10027480 1 1 1 1
2 ESL11099 Tube Hydraulic Lift Pressure Upper D10027510 2 2 2 2
3 ESL10011 Seal ‘0’ Ring {0.070x0.500) 93600060 1 1 1 1
4 ESL15177 Tube Hydraulic Lift Pressure D10027500 1 1 1 1
b ESL11103 Ring Tube Hydraulic Lift Pressure D10002480 1 1 1 1
6 ESL15180 Bolt, (M10x1.50x25-6G) Hex Head D81500280 1 1 1 1
7 ESL122563 Hose Hydraulic Oil Return D10027520 1 1 1 i
8 ESL11106 Tube Flow Control Valve Qil 010027580 1 1 1 1
9 ESL14586 Eibow Hydrauiic Oil Return D10027530 1 1 1 1
10 NB63006958 Washer M10 Flat D85500140 1 1 1 1
11 ESL11104 Clip Hydraulic Oil Flow Conirol 010027540 1 1 1 1
12 ESL14484 Tube, Assembly Hydraulic Lift Cylinder  D10068080 1 1 1 1
13 ESL11107 Spacer Hydraulic Lift Sump Return D10027590 1 1 1 1
14 ESL11108 Retainer Hydraulic Lift Sump Return D10002380 2 2 2 2
15 ESL11109 Seal 'O’ Ring (0.070x0.440) D93600050 1 1 1 1
16 ESL14485 Nut (5/16-24) - 1 1 1 1
17 ESL156176 Tube And Bracket Assembly D10093280 1 1 1 i
18 ESL111t1 Seal 5/18 Diameter Hydraulic il D10002460 1 1 1 1
TN 19 ESL15178 Bolt, (5/16-24x1.125) Hex Head D81000660 1 1 1 1
- 20 ESL11112 Filter And Tube Assembly 1 1 - -
20 ESL15179 Tube Assembly Strainer Inlet D10104930 - - 1 1
Hyprautic FLow SysTem

&) -~ SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:12



- HyprauLic SYSTEM

- QRIBAEEP S - SERIAL NUMBER B

545 555 | 545 DTC [ 555 DTC

il

- Frow CoNTROL VALVE

REAK', [« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

i

T

TN



o~

* Irem No.

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37

Part No.

ESL11212
ESL11185
ESL11186
ESL11193
ESL11192

ESL11201
ESL11188
ESL11189
ESL11200
ESL11187

ESL11189
30483188
37357358
44730-88

ESL.11183

ESL11184
ESL11188
ESL111g1
ESL11879
ESL11120

ESL11194
ESL11195
ESL11196

ESL11765

ESL11182
ESL11181
ESL11179
ESL11204
ESL11203

ESL11180
ESL11207
ESL11208
ESL11209
ESL11210

ESL12279
ESL11205

DescriPTiON

Flow Controt Valve Assembly
Plug

Seal

Seal, Hydraulic Qil (1/4)

Pin, Resirictor Betainer

Spool, Valve Assembly
Plug

Seal

Spring, Valve Assembly
Seal, Hydraulic Oil {7/16)

Plug

Bolt

Spring Washer

Washer

Knob, Flow Control Valve

Rofl Pin
Plug
Plug
Screw
Seal

Plug, Valve Plunger
Seal (3/4)
Spring, Valve Plunger

Plunger, Flow Control Valve (NSS)

Boit

Seal

Restrictor Shaft

Restrictor

Shim, Flow control Valve
Follower, Flow Control Valve

Pin

Ring

Spring, Hydraulic Lift Tension
Link, Flow Control Valve Retainer
Ring

Lever Assembly
Adjuster, Flow Coniroi Valve

FLow ConTroL VALVE

HypRrAULIC SYSTEM

5451 555 1 545 DTC | 555 DTC

Venoor No.

D10027480
D10077250
010072400

D10077280

D10105320

DY3100040

D10072410

D93100150

D10105260
D10077260

D93600310

D10026090
10026080

D90000120
D10027570

390000130

D10027550
010026070

__ . QuanTiTY
545 ‘555 5450rc 5550

e e e ]
— b ok ek
— bk bk b b

e Y — ok DY =k e e e
h wh b N b kb Y = -k B N = Y
N e T — ok ok b b
=t ok ) ek -k — ok ok ke —h

—h b ok [\ ek
ek Bk

— ok bk bk
B I S A
el e
[ A R S ey

T 1 1 1
111
11 1 9
AR AR AR AR
L
1 1 1 1
11 1
11 1 1
11
111

—h
-
-t
—

& - SERIAL NUMBER BREAK , |’ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER QELEE]

[y
P



Hybrautic SysTtem

54515551545 DTC | 555 DTC

- HyorauLic Pump
USRI & - SERIAL NUMBER BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




fTem No. Part No.

1 ESL11255
2 ESL11276
3 ESL11251
4 -
5 ESL11250
6 34689058
7 ESL11881
8 ESL12280
9 ESL11239

10 ESL11767

11 3480758

12 -

13 -

14 -

15 -

16 -

17 -

18 ESL11252

19 ESL11238

20 -

29 86483-595

22 8630158

23 -

24 ESL11237

25 ESL11245

28 ESL11244

27 -

28 -

29 ESL11256

30 ESL11882

31 -

32 ESt12281

33 ESL11248

34 ESL11236

35 353374388

36 304760-836

37 385689458

38 ESL11263

39 ESL11260

40 ESL11262

DEescripTiON

Filter Assembly

Pump Assembly, Hydraulic (9 gpm})

{Includes items #3-20,23-34)
Circlip

Covar, External Gear (NSS)
‘O’ Ring Seal

Nui

Spring Washer
Gear, External
Seal, Shaft
Bolt, Hex Head

Spring Washer

Ring, Pressure Loading (NSS}
Sealing Ring (NSS)

Bearing Assembly (NSS)
Stiffener Strip (NSS})

Gear, Driven (NSS)

Bearing Assembiy (NSS)
{Used only in 4.5 gpm Pump}
Adaptor, Filter

‘0" Ring (1.125 x 0.139)
Cover {NSS)

‘O’'Ring {1.0070.139)
Connsctor (1/2-3/4-16)
Gear, Driving (NSS)
Circlip

Plug

‘0’ Ring

Bushing {NSS)

Housing Assembly (NSS])
Gasket, Pump to Block
Washer

Body, Hydraulic Pump (NSS)
Gear, \dler

Dowel

Shaft, Idler Gear

Bolt, Hex Head (3/8 -16 2.38)

Bolt, Hex Head (3/8 - 16*1.50)
Bolt, Hex Head (3/8 - 16*1.50)
Grommet

Bracket

Bracket

Hyorauvtic Pumpr

& - SERIAL NUMBER BREAK ,

54515551545 DTC ] 555 DTC

Hvyprautic System

Venoor No.

D10026160
D10026150

D90000400

D93600240

D10060490
D10058200

D93600080

D90000420

D10058140

D81000190

D10012190

o= ROR P o s

ad B

[ A N N R P = =t B e

G W N Ny L% |

QUANTITY
545 555 545p1:5550rc

— ek - - Py =t el NI — —- - L Ny — B =k ow N =M A [ N Y

-k = 2 )

P A g L e N — =t g - L R . - — B ok omed L PN - NN I R A e

—+ - N}

il - . || JEEE Ry |, TS -k L wdk [ — PN} -t ok =M S e N e §

-—\u—l-—l.—l,m

i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:16


http:ESL112.62

HyprauLic SysTem

54515551545 DTC | 555 DTC

HybrauLic Pume
USSP & - SERIAL NUMBER BREAK , ¢ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




ITem No.

41
42

44
45

46

47
48
49
50

51
52
53
54
55

*Optionat

Parr No.

46008-536
44726-S36
34807-536
ESL11265
ESL11258

ESL11267
ESL15409
ESL11269
87057594
8632758

ESL11274

ESL.11273
ESL11272
ESL11271
ESL11266

34807-836

DEescriPTION

Bolt, Hex Head (3/8-16 1.00)
Washer, Flat (3/8)

Spring Washer (3/8)

Bracket

Grommet

Tube, Pump Pressure

Tube Assy. Hyd. Pump Pressure
Elbow, Pump Inlet

‘O’Ring (1.25 0.139)

Eibow, Pressure Tube

‘C’Ring

'O'Ring

‘O'Ring

Valve Assembly, Pump Relief
Tube, Pump Inlet

Washer, Lock (3/8)

HyorauLic Pump

Hyprautic System -

5451555 1 545 DTC ! 555 DTC

Venoor No.

D81000280
D85000010
D86000010

D10012210

D10021520
D10118610
D10002050

D10065340

D10077300
D10065370

D10021530
D86000010

545 555 8545015550

-t b d b bk =k e

i N G O ey

QuANTITY

1 1
1 1
1 1
1 1
1 1
1 1*
1™ 1
1 1
1 1
1 1
1 1
1.1
i 1
1 1
1 1
4 4

i N S Y

B e = Y

L e T N e

) - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER - 10:18 4



Hyprautic SYSTeEM

54515551545 DTC | 555 DTC

Hyorauic Lirr LinkaGes
ISP & - SERIAL NUMBER BREAK, [/ = INDICATES UP TO AND INGLUDING THAT SERIAL NUMBER

T



Hypravric SysTem

T

545 | 555 | 545 DTC | 555 DTC
Irem No.  Parr No, DEescriprion Venoor No. QuUANTITY
545 555 545orc 5550rc

1 ESL11164 Rod Assembly, LH 010011870 1 1 1 1

2 - Fork, Lift Level Rod (NSS) - 1 1 1 1

3 ESL10868 Grease Nipple (1/4-28) D92500050 3 3 3 3

4 - Rod, Hydraulic Lifi Link (NSS) - 1 1 1 1

5 ESL11143 Pin, Link to Lift Arm 10012460 4 4 4 4

6 7203558 Pin, Cotier (1/8x1.00) - 4 4 4 4

7 ESL11141 Knuckle, Rod Assembly LH D10058800 2 2 2 2

8 ESL14566 Link Assembly, Upper Lift {Catl) D10026870 1 1 1 1

9 ESL11122 Link & Ball, RH Thread D1G107500 1 1 1 1
10 ESL11120 Retainer, Upper Lift Link D10089660 1 1 1 1
1 - Housing, Upper Link (NSS) - 1 1 1 1
12 - Clamp, Upper Link (NSS) - 1 1 1 1
13 - Pin (NSS) - 1 1 1 1
14 ESL11117 Latch, Upper Link D10107510 1 1 1 1
15 ESL14588 Link & Ball, LH Thread - 2 2 2 2
16 ESL11125 Pin, Upper Lift Link D10Q12620 2 2 2 2
17 ESLi11126 Pin & Ring Assembly, Linch D10017310 1 1 1 1
18 ESL11135 Check Chain Assembly, Link D10018430 2 2 2 2
19 - Bracket - 2 2 2 2
20 7205558 Pin, Cotier (3/16 x 1.25) . 1 1 1 1
21 ESL11708 Washer, Bocker to Yoke Pin D10012180 1 1 1 1
22 ESL11113 Rocker, Hydraulic Lift Upper D10G12130 1 1 1 1
23 ESL11115 Pin, Rocker to Yoke Clevis D10G12610 1 1 1 1
24 ESL11114 Bush, Hydraulic Lift Rocker D10012160 1 1 1 1
25 ESL11166 Box Assembly, Lift Leveling D10021930 1 1 1 1
26 ESL11159 Plug, Expansion D93100050 | 1 1 1 1
27 - Shaft, Lift Leveling Gear (NSS) - ’ 1 1 1 1
28 - Bearing Assembly, Lift Lever Gear (NSS) - 1 1 1 1
29 - Box Hydraulic Lift Lever [NSS) - 1 1 1 1
30 38390488 Washer, Spring {0.50) - 1 1 1 1
3 ESL11151 Lever, Hydraulic Lift Leveling D10105220 1 1 1 1
32 - Lever, Knob, Hydraulic Lift Leveling (NSS) - 1 1 1 1
33 ESL11155 Rivet D16092220 1 1 1 1
34 ESL11149 Gear, Hydraulic Lift Leveling Lever D10058810 1 1 1 1
35 - Fork, Lift Level Rod (NSS) - 1 1 1 1
36 200645 Bracket, LH, Check Chain - 1 1 1 1
37 NB620016S8 Nut - 2 2 2 2
38 N63007258 Washer - 2 2 2 2
39 900645 Bracket RH, Check Chain - 1 1 1 1
40 ESL12081 Check Chain & Bracket Assembly - 2 2 2 2

Hyorauric LiFr LinkaGes

& - SERIAL NUMBER BREAK , 1@ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:20


http:1/8x1.00

HyprauLic SyYsTtem

54515551545 DTC 1 555 DTC

HypravLic LiFr LINKAGES
4P & - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




SRIW . G TRATTIC HE T v

DR AW

Irem No.

e535 HRER/E

50

ParT No.

7205388
3398758
4474258
ESL14507
ESL12087

37718458
351009088
ESL14508
ESL11134
ESL11132

ESL11138
ESL11140
34808-336
35926458
38079358

7202658
ESL11136

DEescripTiON

Pin, Coftter (1/8-1.25)

Nut (5/8-18)

Washer (5/8)

Lower Link Assembly RH (CAT [}

5451 5551545 DTC ! 555 DTC

HyprauLic SYSTem

Venpor No.

510021920

Pin

Washer, Flat -

Nut, Hex Lock (7/16-20) -

Lower Link Assembly LH  (CAT1) -

Shaft, Lower Link Support LH B10070590
Shaft, Lower Link Support RH D10070600
Anchor, RH 010004130
Anchor, LH 010004140
Washer, Lock (7/16) D85000020
Bolt, Hex Head (7/16-14x1.38) -

Pin, Clevis {3/8x1.68) -

Pin, Cotter (1/8-0.875) -

Clevis, Lower Lift Link 010018370

Hyorautic Lirr Linkaces

&) - SERIAL NUMBER BREAK , Lﬁ « INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:22

— = NN N 2R N

o b

F-

i & I PO == MMM

F N NN

Lo

QuanTITY
545 555 54505550

N+ MNDMNMN

[ V)

L

S

Lbhhao SwapN NN

o


http:7/16-14x1.38
http:1/8-1.25

, Hyorauric System

2EMP & - SERIAL NUMBER BREAK ,

54515551545 DTC 1 555 DTC

DoustLe Acring SpooL VALVE

|&& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Pt
iy g}



Irem No.

o N =

OWom~®

12
13
14
15
16

17
18
19
20
21

22
23
24
25
26

*Optional

Parr No.

ESL15657
ESL15558
N62001358
ESL14505
ESL15406

ESL15407
ESLL15409
ESL15410
ESL11268
ESL15411

ESL15412

ESL15416
ESL15417
ESL.12606
ESL12604
ESL12605

ESL15418
ESL15431
ESL14840
ESL15433
N63017358

ESL15419
ESL15420
ESL15421
ESL15422
ESL15423

DESCRIPTION Venpor No.
Knob _
Lever Assembly

Nut, (M8x1.25-5) Hex
Valve Assy. Hyd. Single
Tube Assy. Spoo! Valve Inlet

Tube Assy. Spool Valve Tp Hyd. Lift
Tube Assy. Hyd. Pump Pressure
Tube Assy, Spool Valve Return
Elbow, (3/4)

Tube Assy. Hyd. Control Valve Upper

Tube Assy. Hydr. Control Valve Lower

Backet Spool Vaive Mounting

Adapter Hyd. Gil Return (3/4 and {M12)
Bracket - Coupling Assy.

Coupling Assy. Valve Hyd. Remote
Coupling Assy. Valve Hyd. Remote

Cover Assy. Hyd. Lift Accessor

Bolt Hyd. Connection (M10x1.5x30 S8)
Sealing Washer 4 Wheel Drive

Bolt (M8x1.25x60-8.8 ) Hex Head
Washer (M8) Spring Lock

‘0’ Ring

Tee

Banio Boit
Copper Washer
Connector

DoysLe Acting Spoot. VALVE

Hyprauric SyYsTem

5451555/ 545 DTC ] 555 DTC

D83500230
D10089820
D10108800

D10108780
D10118610
D10124610
Dg1500010
D10108820

P10108830

D10118140
D10118420
D10027600
D10026100
D10028110

D10115890
D10006480
D10045590
D81500130
PBE500150

D93600070
D10124620
010006480
D10054370
D10021160

545 555 54500 5550rc

— s Ny - —

— TR, [ Sy

NN O - [P T Y

N =

Quantity
1 ]
1 1
2 2
1 1
1 1
1 1
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
4 4
8 8
2 2
2 2
5 5
1 1
4 4
8 8
2 2

—_ =L ) = -

- —_ Ny = =t b

NN O b e — -

N -

@& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT seriaL numeer CQETEZED



Notes




545/555/545DTC/555DTC
Secrion 11

ELEcTRICALS, GAUGES

LIGHT SYSTEM




: Erecrricar, Gaices & LigHT SysTem

54515551545 DTC 1555 DTC

.//_‘H\\

P

STARTER MoTOR & RELAY ASSEMBLY
@D © - scriaL NUMBER BREAK, ¢ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No. Parr No.

o b Wh =

8]

21

23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

ESL13444

ESL13445

ESL13449

ESL13451

ESL13453

ESL13461
ESL13462

ESL13464

ESL13465
ESL13466

ESL13468

ESL13470

ESL13473
ESL13474

ESL13475
ESL13477

ESL13478
ESL13479

Descriprion

Main Terminal (Solenoid) (NSS)
Terminal Base Assembly (NSS)
Spindie Assembly (NSS)
Plunger Return Spring (NSS)
Sealing Ring (Solenaid)

Solenoid Switch Assembly

{3 bolt mounting)

Plunger Assembly (NSS)
Shroud (NSS)

Screw (Solenoid Fixing} (NSS)

Connector

Seal (NS8)

Sealing Ring {DE & CE)
intermediate Bracket Assembly (NSS)

Qii Seal

Engaging Lever Assembly (NSS)

Jump Ring {Pinion) (NSS)
Spring Pinion (NSS)
Grommet (NSS)

Nut (Pivot) (NSS)

Pivot Pin (NSS)

Fixing Bracket Assembly (NSS)
Bearing Bush (Fixing Bracket)
Bearing Bush (Inter Bracket)
-Operating Plate (Pinion) (NSS)
Drive Assembly

Thrust Collar

Jump Ring

End Cover (NSS)
Seal {(End Cover)
C'Washer (NSS)

Earth Terminal
Spring {End Cover) (NSS)
C & E Bracket Assembly {NSS)

Brush Set

Brush Carrier Assembly

l.ead Assembly
Grommet (NSS)
Field Coil Assembly
Armature Assembly
Nut {Fixing Stud)

& - SERIAL NUMBER BREAK ,

S7ARTER MoTOR & RELAY ASSEMBLY

EiLecTricaL, Galces & LicHT SysTem

545 1 555 | 545 DTC | 555 DTC

Venoor No.

010011870

092500050

D10012460

£10058800
D10026870
010107500
D10089660

D10107510

D10012620
D10017310
D10012620
D10017310

010012180
D10012130
D10012610
010012160
D10021930

DY3100050

010105220

D10092220
B10058810

545 555 545omc855orc

2
1
1
1
1

-l ml ok =l oad VTR | QU G Y b omd omd 3 m—h b ok kb P N\ ™ - ) =L -

P . . 1

Quantiry

2

— st
—_ -k - =k D
—_ L =k D)

ad ) -
ad ) — -
—t ) -1 —a

b ek el 4 ad
-t md ok [ ke
i b B

A . e Y
Lo N N e
—t b b ok

L R e e Y
— b b md mud
L N R NS R 4

b PN et ek owmd
PN Y, PG R
i [ md ad b

[ R N N Y

R ]
mhk ek sk sk =k

PR R R NN e
O A JrS Ny
[ e N " 1

| - INDICATES UP TO AND INCLUDING THAT SERIAL NumBer QAR



: Erecrricar, Gaices & LigHT SysTem

54515551545 DTC 1555 DTC

.//_‘H\\

P

STARTER MoTOR & RELAY ASSEMBLY
@D © - scriaL NUMBER BREAK, ¢ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




" ELectricaL, GaiGes & LiGHT System

54515551545 DTC | 555 DTC
Irem No. Part No, DEscriPTiON Venoor No. Quanmity
545 555 5450r:5550%c
47 - Fixing Stud (NSS) - 11 1 A
42 ESL13481 Bearing Bush - 1 1 1 1
43 ESL13482 Brush Spring - 4 4 4 4
44 - Stop Washer (NSS) - 1 1 1 1
45 - insulation Yoke (NSS) - 1 1 1 1
46 - Pole Screw (NSS) - 4 4 4 4
47 - Screw (NSS) - 2 2z 2 2
48 ESL11297 Gasket Starter Motor D10017570 1 1 1 1
49 30472258 Boli, Hex Head (3/8-16x1.25) - 3 3 3 3
-
50 3480788 Washer, Lock (3/8) - 3 3 8 3
51 ESL11461 Clip, Wiring (NI} D16019390 1 1 1 1
52 ESL12587 Starter Motor Assembly D10026880 1 1 1 1

S7arTeER MOTOR & RELAY ASSEMBLY
& - SERIAL NUMBER BREAK , |¢ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:4



http:3/8-16x1.25

| EiLecTrICAL, GAIGES & LiGHT System
54515551545 DTC | 555 DTC

SIS BARCAI IS
SEANGAREA AT GIINN
LI TR YT (LR L]
SEOP OB OCARODANES
Saesden0o st raose
SR FORA NG LODRO NS
Beasrdsgnnppusadin
o S0PV 2ED

19

[IITIT LI TSR]

[ GG ARERBEE0LRS
SEeQeLATRRNE G )
soBagoksesayopnt
AR R RDDRISNG
BAasssdtabonsdns
CELETTEIELLLITIL LB R
SOBRNNLLAMSSANEN
asoderapidtisene |
SEAACLSNSDARIREE
RAdBetoCIRadedEs
e

o

: ALTERNATOR & GUARD
@REEID © - scriaL nuMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




EiLectricaL, GaiGes & LicHT SysTem

54515551545 DTC | 555 DTC
trem No. Parr No. Description Venoor No. QuanmiTy
545 555 545015550
1 ESL11954 Alternator & Regulator Assembly D10019250 1 - 1 -
- ESL12505 Alternator & Regulator Assembty D10026550 - 1 - 1
2 ESL11961 Arm, Alternator Belt Adjusting D10010960 T 1 1 1
3 ESL11720 Washer, Flat (M8x19x3) - 1 1 1 1
4 ESL11958 Bolt, Hex Head {M8x1.25x30} D85500130 1 1 1 1
5 30254988 Bolt, Hex (7/16) D81500310 1 1 1 1
6 3479358 Washer, (7/16) . 1 1 1 1
7 ESL11957 Nut, (M10-1.5) : - 1 1 1 1
8 4299758 Bolt, Hax (3/8-16x0.875) D83500210 2 2 2 2
9 ESL11719 Washer, Bracket Mounting . 2 2 2z 2
10 ESL11960 Bracket, Alternator Mounting D10021570 1 1 1 1
1" ESL11956 Washer {M10) . 1 1 1 1
12 ESL11955 Bolt {M10-1.5x90) . 1 1 1 1
13 N62001358 Nut, Hex (M8) D85500140 1 1 1 1
14 ESL15183 Washer (5/16-18) D81500290 1 1 1 1
15 3379788 Nut, Hex (5/16-18} . 1 1 1 1
16 ESL13491 Guard, Alternator & Fan, LH 34791836 1 1 1 1
17 ESL12002 Guard Assembly, Alternator & Fan, RH  _ 1 1 1 1
18 ESL11817 MNut, Spring U (1/2-14) D10017090 4 4 4 4
19 ESL11933 Screw, Pan Head (1/4-14x2.00) _ 4 4 4 4
20 ESL12046 Washer, Flat (1/4) D10016850 4 4 4 4
21 ESL12067 Bracket Assembly D85500100 1 1 1 1
22 ESL12073 Bolt, Hex Head (M6-1x16) D10021150 1 1 1 1
23 NB83006758 Washet, Flat (M6) D81500360 1 1 1 1

ALTErRNATOR & GUARD
eriar numeer CRERED
&) - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT S.


http:1/4-14x2.00

ov ELectricat, Gaices & LiGHT SYSTEm

54515551545 DT1C | 555 DTC

Barrery & Bartery SuppoORT
@ = SERIAL NUMBER BREAK, [ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Py

Irem No.

(3 I S I e Ry

WO~ D

-t

1
12
13
14

15
16
17
18-
19

20
21
22
23
24

25
26
27

Part No.

3379658
4471958
ESL12547
38370558
4472258

ESL12545
799716

ESL12548
ESL12546
ESL12285

ESL15187
3887695
4472458
ESL11773

ESL11342
34808-536
30465258
ESL11350
ESL13420

ESL11354
ESL11353
ESL11357

ESL11358
ESL11355

2301758
3379758

DescrirTiON

Nut, Hex Head {1/4)

Washer, Flat {1/4)

Top Plate, Battery Hold Down
Nut, Hex Lock (5/16-18)
Washer, Flat (5/16)

Clamp, Battery Hold Down
Battery Assembly

Pad, Battery

Rod, Battery Hold Down
Tray Assembly, Battery

Suppott, Radiator Shell, Upper
Nut, Wing (5/18)

Washer, Flat (5/16)

Bolt, Battery Hold Down

Bracket Assembly, Battery Support
Washer, Lock (7/16)

Bolt, Mex Head (7/16-14x0.75)

Pin, Battery Tray

Pin, Cotter {5/32x1.25)

Clip, Battery Cable Pad

Pad, Battery Cable

Terminal, Battery Cable, Positive (NI}
Cover, Terminal Insulation (NSS)
Terminal, Battery Cable, Earth {NI)

Boot, Terminal Insulation (NI)
Bolt, Terminal (5/16-18x1.25) (NI)
Nut, Hex, Terminal {5/16-18) (Ni)

& ~ SERIAL NUMBER BREAK ,

Bartery & BATTERY SUPPORT
[ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

EiecTricar, GaiGes & LiGHT SysTEM

54515551545 DTC | 555 DTC

Venoor No,

D10026260

D10026280

D10026290
D10026270

D10045250

D10065740

D10017320
D86000020

D10018210
D10043380

D10018400
D10018390

545 555 5450rc55560c

—t ok wd i B f L TS R N N Y —_ ok ok ok - P 0] =k —t RN =N M

NN -

QuaNnTITY

2 2 2
2 2 2
1 1 1
2 2 2
2 2 2
1 1 1
1 1 1
3 3 3
2 2 2
1 1 1
1 1 t
1 1 1
1 1 1
1 1 1
1 - -
4 4 4
4 4 4
1 1 1
2 2 2
2 2 2
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
2 2 2
2 2 2



http:5/16-18x1.25
http:5/32x1.25
http:7/16-14xO.75

EiLecTricat, Gaiges & LiGHT System

54515551545 DTC [ 555 DTC

InsTruMENT CLUSTER, TECHNODRIVE
@RIEEID © - scriAL NUMBER BREAK, | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T,



3 ITeEm No.

IS

ParT No.

ESL11889
ESL13505
ESL12660
ESL11823
ESL11400

ESL11390
ESL14522
ESL11394
ESL12559
ESL12588

ESL13514
ESL13515
N60553158
ESL11408
ESL11407
ESL11409
ESL13518
ESL15579

ESL10238

54515551545 DTC | 5565 DTC
Descriprion Venoor No.
Screw, Bezel Retaining D10018650
Gasket, Instrument Cluster D10026480
Cluster Assembly, Instrument D10035450
Nut, Bezel Retaining D10026470
Switch Assembly, Oil Pressure 010016820
Float Assembly, Fuel Tank Sender D100265850
Gasket, Fuel Tank Sendet D10021970
Clip D10021980
Washer, Fuel Tank Float D10026010
Screw, Hex Head (10-32 0.625) D10021990
Seal, Tachodrive Adapter D10027230

Beating Bush, Shaft Adapter -
Bolt, Hex Head {M8x1.25-20) -
Body, Tachodrive Shaft (NSS) -
O'Ring -
Rlng, Tachodrive Shaft DP83600210
Base, Tachodrive Adapter {NSS) D10069960
Shaft & Cable Assembly -
Adapter Assembly, Tachodrive D10069730
Cable Assembly, Tachometer 010026530
Sensor, Water Temperature D10011480

&) - SERIAL NUMBER BREAK ,

InsTRUMENT CLUSTER, TECHNODRIVE
[if - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

ErLecTricaL, Gaices & LiGHT SysTem

545

T A e N i ] O =& =t b wk O T N

—t ok ko

QuaNTITY
555 5455755501
4 4 4
i 1 1
1 1 i
4 4 4
1 1 1
1 1 1
1 3 1
11 1
5 5 5
5 5 5
1 1 1
1 ] 1
1 1 1
1 1 1
1 1 1
\ 1
17 1 i
1 1 1
1 1 1




pvE—— Eirecrricar, Gaiges & LiGHT SysTem

54515551545 DTC | 555 DTC

ELecTricAL SWITCHES
IREERIP &) - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




o B 00 B 4

QWoo~

31
32
33
34

35
36
37
38

" Item No.  ParT No.

ESL12291
ESL11723
ESL11819
ESL11820
ESL11360

ESL15188
ESL11821
ESL11362
30468258
ESL11365

34941588
3379958
ESL13501
ESL12454
ESL13641

ESL12573
ESL11372
ESL11374
ESL13734
ESL11887

3480358
3405388
ESL11378
ESL13504
N60632158

4472288
N63017388
N62001358
ESL12017
ESL12074

3480758
ESL11381
5404958
3490358

789918

- 702640

ESL13735
ESL13736

DEscrIPTION

Switch Assembly, Lighting (Rotary Type)
Washer

Nut, Lighting Switch

Nut, Lighting Switch

Knob, Light Switch

Switch Assembly , Heat & Starter
Nut, Starter Switch

Key, ignition Lock

Bolt, Hex Head (5/16-18x1.00)
Horn Assembiy, Dual Tons

Washer (5/16)

Nut {5/16)

Button Assembly, Horn Blowing
Nut, Horn Biowing

Switch Assembly, Emergency Warning

Switch Assembly, Worklamp

Grommet

Fuse Box Assembly (Includes ltem #19)
Cover, Fuse Box

Screw, Pan Head (M10-24°0.62)

Washer, Lock (M10)

Nut, Hex (M10-24)

Bracket, Stop Lamp Switch Mounting
Switch Assembly, Stop Lamp

Bolt Carriage (M8x1.25x20)

Washer, Flat {(5/16)
Washer, Lock (M8}
Nut (M8)

Nut (3/8-16)
Washer, Flat

Washer, Lock

Socket Assembly

Screw (10-24x11.12)

Washer, Lock Internal Tooth (10}

Flasher - Indicator Assembly
Handle Kit, Flasher

Fuse {10A)

Fuse (15A)

ELecTriCAL SWITCHES

| Ei1ectricat, Gaiges & LicHT SysTem

5451555 1 545 DTC | 555 DTC

Venpor No.

D10026500

010117100

10048140

010017850

10016460
D10026480

D10026520
082835347
D10026970
D10105130
D82000030

D10016930

D83000020
D85000080

D10026380

QuaNnTITY

545 555 545015550

P . e ]

GG =

N R

el 1 ® B S Y

—~—anmNR

1 1
11
11
11
11
11
11
11
2 2
11
2 2
2 2
11
11
1 1.
1
11
1t 1
11
2 2
2 2
5 5
11
11
2 2
2
2
2
1
1
11
1 1
3 3
3 3
11
1
2 2
4 4

.—l.m_l.—.l--lu B . e Y

—. kO RO

— -k PR M) \'l\)—‘—‘-mm PN & =t o

W) =i —

AN 2=

& ~ SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER QREIF]


http:M10-24*0.62

Eiectricar, Gaiges & LiHT SysTem

54515551545 DTC | 555 DTC

/""'w-\.

Lichrs
IR R % -~ SERIAL NUMBER BREAK , [ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Eirectricar, Gaices & LicaT SysTeEm

54515551 545 DTC | 555 DTC
frem No. Parrt No. DEescriprion Venpor No. QuaNTITY
545 555 8545075550
1 ESL1257C Head lLamp Assembly D10028910 2 2 2 2
2 ESL13523 Buib, Head Lamp (12 volts) D10105050 2 2 2 2
3 ESL13737 Screw, Head Lamp Adjusting - 6 6 6 6
4 ESL 13738 Spring - 8 6 8 6
5 ESL14528 Worklamp Assembly D10026390 1 1 1 1
6 ESL13524 Bulb, Woerklamp D10105060 1 1 1 1
LicHTs

89 - SERIAL NUMBER BREAK , |i& ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:14



EiecTricat, Gaices & LicHT SYsTEM

54515551545 DTC 1 565 DTC

10

Wiring HarNESS SYSTEM
(RN & - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

N

N



ITem No.

W =

r @M

12
13
14
15

16

Part No.

ESL15193
ESL14853
ESL14530
ESL14531
ESL13709

ESL12565
ESL12567
ESL14532
ESL15580
ESL15581

ESL11354
ESL11465
ESL11463
ESL145629
ESL11460

ESL11461

DescripTiON

Harness Asembly Main

W5183iring Harness [nstrument Panel
Wiring Harness, Tail

Wiring Harness, Trailor Socket

Wiring Harness, ROPS Lamp, LH

Wiring Harness, ROPS Lamp, RH
Wiring Harness, Earth (Head Lamp)
Wiring Harness, Work Lamp

Cable Assembly, Battery to Starter
Cable Assembly, Battery to Ground

Clip, Battery Gable (NI)
Strap, Battery Cable (NI
Clip, Wiring (NI}

Strap, Wiring (NI}

Clip, Wiring (NI)

Clip, Wiring (NI

Wiring HARNESS SYSTEM

ErectricaL, GaiGes & LiGHT SysTem

54515551545 DTC | 555 DTC

Venpor No.

£10048110
D10048120
210026360
D10026370
010026630

D10026620
10026640
D10026410
D10026650
010026660

10018400
D10017420
D10067100
D10028500
D10065960

D10019380

845 555 5455 555prc

o TR S R T | —r oy ok bl R

[ NN S R}

QuanTITY

11
11
11
11
11
11
t 1
19
(I
11
11
19
4 4
19
1 1
11

P e —_—r ok ok =k

it ]

&) - SERIAL NUMBER BREAK , [ - INDICATES UP TO AND INCLUDING THAT seriaL Numser QEREEL



— Notes




545/555/545DTC/555DTC

SHEET METAL
&

ACCESSORIES

Secrion 12




owarm, ' Sueer Metar & ACCESSORIES

54515551545 DTC | 555 DTC

RADIATOR SHELL
@EEEED & - scriAL NUMBER BREAK, W - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




frem No.

O P W) -

OODO~md

21
23
24
25
26

28

29

30
31

N

Part No.,

ESL11498
ESL115600
ESL13537
ESL11895
ESL11501

ESL11502

ESL11937
N63031758
N63006758
ESL11504

ESL13719
ESL11505
ESL11490
ESL. 14959
N62001238

30465058
4472858
3494288
ESL11493
ESL11494

ESL10230

ESL12609
ESL12610
30466558

4472288
ESL11352
3379858
30465258

4473058
ESL11499

54515551545 DTC | 555 DTC
DescripTion Venoor No.
Panel Assembly, Hood Top 010026610
Plate Hood Latch D10045340
Latch Assembly, Hood(Includes Item #4)  D10048120
Adjusting Screw, Hood Latch 10026360
Adjusting Screw, Hood Latch D10000000
Plate, Hood Top Front D10026370
Bolt, Hex Haad (M&x1.00-12) D10026630
Washer, External Tooth D10027740
Washer, Flat (M6) D10026620
Prop, Hood Top Front Panel 10026640
Hinge Assembly, Hood Top Front Panel D10026410
Bumper, Hood Top D10047720
Shell Assembly, Radiator D10017450
Pad mounting D10035440
Nut (M6x1.0) D10017410
Bolt, Hex Head (3/8-16x0.75)

Washaer, Flat (3/8)
Washer, Flat Tooth (3/8} D10067100
Seal Radiator . 10028500
Seal Radiator D10065960
Grommet, Round

Baffle Assy., Front Axle Support (NSS)
Grill Assy., Front{Includes ltem #24)
Rubber Beading, Head Lamp

Bolt, Hex Head (5/16-24x0.88)

Washer, Flat (5/16)

Support, Radiator Shell

Nut, Hex (5/16-24)

Bolt, Hex Head (7/16-14x0.75)

Washer, Lock (7/16)
Bumper

RADIATOR SHELL

& - SERIAL NUMBER BREAK ,

Sneer MetaL & ACCESSORIES

D10019380

545 555 5450rc5550r

- —
PN = =N = W b s [ A - D BB - NN N =

i B R ¥ ]

— oM =

Quantiry

NN R -
RN NN M-
NN RN =

- OO -
- DO M -

N B = =
b

|| N R S )
—h

[ e B A

W s e
SR N
SN~ I NN N

POMN = 2N
MR = N
RN = = N

R = F M
P == 'S

PN =N

|& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:2


http:7/16-14xO.75
http:5/16-24xO.88
http:3/8-16xO.75

EAEITR

" o s o SHEET METAL & ACCESSORIES

54515551 545 DTC | 555 DTC

Sibe PaNeLs
GEZERD 0 - scriaL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

RN =

-k
oW~

11
12
13
14
15

16
17
18
19
20

21
22
23
24

Parr No.

ESL15582
ESL11529
ESL11896
ESL11521
ESL11528

ESL11827
5667058
ESL11534
5052858
4471958

ESL11828
ESL13724
ESL15583
ESL11526
ESL11729

ESL12679
ESL11525
ESL14539
ESL13583
4472258

3379888
30463358
ESL12355
3379658

DEescripTioN

Panel Assembly, Hood RH
Handle Assembly, Hood RH
Screw, Pan Head (M4x10)
Clip, Hood Support Rod
Lock Assembly, Hood RH

Nut, Nyloc (M4}

Nut, Hex Lock (1/4-28)

Support Rod Panel

Screw, Pan Head (1/4-28x0.625)
Washer, Flat (1/4)

Nut, Hood Panel, LH
Screw

Panel Assembly, Hood LH
Hinge Rod

Washer, Hinge

Pin, Cotter

Rod Assembly, Hinge

Polt, Hex Head (5/16-24x0.88)
Bracket, Hood Catch, Front
Washer, Flat (5/16)

Nut, Hex (5/16-24)

Bolt, Hex Head (1/4-28x0.62)
Bracket, Hood Catch Rear
Nut, Hex (1/4-28)

Sipe PANELS

§3 - SERIAL NUMBER BREAK ,

Sneer Metar & ACCESSORIES

5451 5551 545 DTC | 555 DTC

Venpor No.

545 555 5450r:55501c

QuaNTITY

D10115040 T 1 1 T
D10018250 2 2 2 2
010016990 8 8 8 8
D10016570 1 1 1 1
D10018560 2 2 2 2
D10017000 8 8 8 8
- 2 2 2 2
D10018440 11 1 1
- 4 4 4 4
- 12 12 12 12
D10017580 4 4 4 4
D10039900 2 2 2 2
D10115030 1 1 1 A
- 1 1 1 1
D10018260 2 2 2 2
D10013450 2 2 2 2
D10016550 1 1 1 1
D81000420 2 2 2 2
D10018070 1 1 1 1
- 2 2 2 2
. 2 2 2 2
- 2 2 2 2
D10018080 1 1 1 1
. 2 2 2 2
12:4

M - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Sneer Metar & AccESSORIES

545 [ 555 | 545 DTC | 555 DTC

Rear Hoop
m €& - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

Pl



frem No.  Parr No.
1 ESL14540
2 4472288
3 30466558
4 ESL13724
5 4471958
6 ESL11522
7 30463258
8 3379738
9 ESL11828
10 ESL14541
11 ESL12580
12 ESL11824
13 ESL12581
14 ESL11891
15 ESL12525
16 ESL14195
17 ESL11515

18 ESL11509

545 ] 5551545 DTC | 555 DTC
DESCRIPTION Venoor No.
Panel Assembly, Hood Rear 010026460
Washer, Flat (5/16) -

Bolt, Hex Head (5/16-24x0.88) -

Screw D10039300
Washer, Flat (1/4) -

Bracket & Support Assembly D10012430
Bolt, Hex Head {1/4-20x0.62) -

Nut, Hex (5/16-18) -

Nut, Hood LH Panel D10g17580
Support Assembly, Hood Rear D10026580
Bracket, Front RH D10016950
Nut, U-Type D10018550
Bracket, Front LH D10016960
Scraw D10016830
Cover Steering Gear D10017210
Rain Shield, Fuse Box D10026980
Bracket, Rear D10012420
Plate, Steering Cover D10018160

Rear Hoob

&) - SERIAL NUMBER BREAK ,

Iﬁ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

' SHeer Merar & ACCESSORIES

545 5855 545015580

N oo

O

—_—

—_ ) = ) -

QuantiTy

Napm o
- G
NN

PR O (R N
P O (Y s
Y O N

- ) -t Oy =
e i« I N Y
- 0 = =t

e
-t
—

i2:6



' SHeer MeTar & ACCESSORIES

54515551545 DTC | 555 DTC

Running Boarps
ﬁ - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



54515551545 DTC | 555 DTC

SHEeT METAL & ACCESSORIES

Irem No. Parr No. DESCRIPTION Venvor No. QuantiTy
545 555 5450mc55507c

ESL11553 Bumper, Brake Pedal D10059900 1 1 1 1

2 ESL 14956 Board Assembly Running D10087320 1 1 1 1
3 4472658 Washer, Flat (3/8) - 6 6 6 6
4 3480758 Washer, Lock (3/8) - 8 6 6 6
5 30466658 Bolt (3/8 - 16 x 0.88) - 1 1 1 A
6 30485058 Bolt (3/8 - 16 x 0.75) - 3 3 3 3
7 30466558 Bolt, Hex (5/16 - 24 x 0.88) - 6§ 6 6 &
8 ESL11549 Running Board, LH D10012070 1 1 1 1
9 ESL11552 Spacer, Running Board Support - 4 4 4 4
10 ESL11550 Bracket Support, Step LH D10012050 1 1 1 1
11 ESL11551 Support, Running Board, RH - 1 1 1 1
12 4472288 Washer, Flat (5/16) - 6 6 6 6
13 3480856 Washer, Lock (5/16) - 6 6 6 6
14 3379888 Nut, Hex (5/16 - 24) - 6 6 6 6
15 30472458 Bolt, Hex (7/16 - 14 x 1.25) - 2 2 2 2
16 3480858 Washer, Lock (7/16) - 2 2 2 =z
17 30472258 Bolt, Hex (3/8 - 16 x 1.25) - 2 2 2 2
18 ESL11554 Step, Running Board, LH D10012740 1 1 1 1
19 ESL12361 Bracket D100192400 1 1 1 1

Running Boarps
&) - SERIAL NUMBER BREAK, |if - INDICATES UP TO AND INCI.UDING THAT SERIAL NUMBER 12:8



SHeer Merar & Accessories

545 | 555/ 545 DTC | 555 DTC

: Cram SHeLL FENDERS
@EEXID & - scrisL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

AT



Sueer MetaL & ACCESSORIES

54515551 545 DTC | 556 DTC
Irem No. Part No. Descriprion Venoor No. QuanTiry
545 555 54557 5550c
1 - Bolt, Carraige (3/8-16x1) - 2 9 9 9
2 - Bolt, Carriage (3/8-16x1) RH - 1 1 1 1
- - Boit, Hex Head (3/8-16x2) LH - 1 1 1 1
4 2338088 Boit, Carriage (3/8 - 16 x 0.75) - 1 1 1 1
5 ESL12373 Bracket, Worklight D10026400 1 1 1 1
7 4472858 Washer, Flat (3/8) 5 § 5 5
8 3480758 Washer, Lock (3/8) - 17 17 17 17
9 3379958 Nut, Hex (3/8-16) - 18 18 18 18
10 ESL12009 Spacer, Fender (0.52 Long) 4 4 4 4
11 - Spacer, Fender (1,75 Long) D10026340 2 2 2 2
12 30463388 Bolt, Hex (1/4 - 28 x 0.62) - 6 6 6 6
13 ESL12371 Extension RH, Clam Sheff Fender - 1 1 1 1
14 ESL12372 Extension LH, Clam Shell Fender D10026310 1 1 1 1
15 4471958 Washer, Flat (1/4) 6 6 6 6
16 3379688 Nut, Hex (1/4 - 28) - 6 6 6 8
17 - Spacer, Fender {1.25 Long) - 2 2 2 2
18 ESL12370 Fender Assembly, Clam Shell LH/RH - 2 2 2 2
19 - Bolt, Carriage (3/8-16x 2.75) - 2 2 2 2
20 - Bolt, Carriage (3/8-16x2.50) 2 2 2 2
21 - Bolt, Carriage (3/8 - 16 x 1.75) - 1 1 1 1
22 - Spacer, Fender {5/8 Long) - 1 1 1 1
23 - Spacer, Fender (1 L.ong) - 1 1 1 1
24 ESL12058 Bracket, Tool Box Mounting - 1 1 1 1
25 ESL13600 Tool Box Assembly 1 1 1 1
28 30463488 Boli, Hex Head (5/16-18x0.625) D10016970 3 3 3 3
27 3491458 Washer, External Tooth (5/16) - 3 38 38 3
Notes:
Complete Rectangular Fender Kit for changing from clam shell fenders is available under
part #906419

- Cram SHELL FENDERS
& - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:10



http:3/8-16x2.50

(AP & - SERIAL NUMBER BREAK ,

SHeer Mertar & AcCCeESSORIES

94515551 545 DTC 1 555 DTC

Roi. Bar (ROPS)
I! = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



ITemt No. Part No.

902540
304940588
905730
3497938

BN =

905781
8905782
N863017358
N600218S8
ESL12019

WM~ O

10 3480958

t1 4473658
12 ESL12005
13 30261088
14 800122

15 3480888
16 3385088

& - SERIAL NUMBER BREAK ,

SHeer Merar & ACCESSORIES

54515551545 DTC |/ 565 DTC
DescripTioN Vewnpor No. QuanTtiry
545 555 5480rc5550rc
Roll-Bar Assembly, Foldable - 1 1 1 1
Bolt, Hex Head {(1/2-13x3 1/2) - 2 2 2 2
Pin, Clevis Assembly - 2 2 2 2
Nut, Previous Torque (1/2-13) - 2 2 2 2
Lolipop Signal Light, LH - 1 1 1 1
Lelipop Signal Light, RH . 1 1 1 1
Washer, Lock {M8) - 4 4 4 4
Bolt (M8-1.25x685) . 4 4 4 4
Nut, Hex (1/2 - 20) D83000140 4 4 4 4
Washer, Lock (1/2) . 4 4 4 4
Washer, Flat (1/2} - 4 4 4 4
U-Bok - 2 2 2 2
Bolt, Hex Head (5/8 - 18 x 8.00) - 4 4 4 4
Lower Plate 2 2 2 2
Washer, Lock (5/8) . 4 4 4 4
Nut, Hex, (5/8 - 18) . 4 4 4 4
RotL Bar (ROPS)
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:12



: Steer Metar & AcCESSORIES

54515551545 DTC 1555 DTC

Sear AssemsLy
[FRERP S - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

s
s =



JEARMTRAC

Sl G TRASTICHS TEYORTON

Sueer MetaL & AcCCESSORIES

54515551545 DTC 1555 DTC

Irem No. Parr No. DescripTion Venoor No. QuaNTITY

545 555 545orc5580rc

1 420 Seat Assembly, Driver - 1 1 1 1
2 ESL11584 Belt, Driver Seat 010081530 1 1 1 1
3 902083 Bracket - 2 2 2 2
4 - Washer - 2 2 2 2
5 - Bolt - 2 2 2 2
6 30472458 Bolt, Hex Head (7/16-14x1.25) - 1 1 1 1
7 ESL12074 Washer, Flat {7/16) D85000090 1 1 1 1
8 N60553258 Boelt, Hex (M8x1.25x25) - 2 2 2 2
9 N&3006858 Washer (M8) - 2 2 2 2
10 N620013S8 Nut (M8) - 2 2 2 2
Sear AssemBLY

& - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:14






T

TN

545/555/545DTC/555DTC

DECALS




FarvTrAC DECALS

54515551545 DTC | 555 DTC o
AND DRAIN OFF WATER Bm“}; PEPRATE {
ONCE EVERY WEEK i ariiohir citw ov s mmwisiva
10 i | —~
e ACGLLTTY

Decats
€3 - SERIAL NUMBER BREAK , | + INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

Part No.

ESL15391
ESL15389
ESL15393
ESL15392
ESL11611

ESL11610
ESL11613
ESL11614
ESL11616

ESL14545
ESl11822
ESL11618
ESL13697
ESL11628

ESL14546
ESL13618
ESL11621

DescripTion

Decal, M| Front 545

Decal, Ml Front 555

Decal, Ml Front 545 DTC

Decal, Ml Front 555 DTC

Decal, Model Identification Center, RH

Decal, Model Identification Center, LH
Decal, Model Identification, Bear, LH

Decal, Model identification, Rear, RH

Decal, Transmission Shift Paitern

Decal, Transmission Shift Pattern
Decal, Eiiter Cleanliness

Decal, Hydraulic Pump & Liit
Decal, Caution

Decal, PTO Control

Decal, PTO Guard (NI}
Decal, Warning Sign
Decal, Tractor Maintenance Service

€& - SERIAL NUMBER BREAK ,

Decars

FarmTrAC DECALS

54515551545 DTC | 555 DTC

VEnDOR No.

D10028270
D10026820

D10108530
D10019430

D10019440
D10019120
D10019130
D10019680

D10035520
D10017640
D10018600
D10026810
D10019220

D10043940
D10018580
D10019110

545 555 548orc5550rc

—_— ek A A

b kL N)

b

Quanmiry

1
e |

—_— ek ek b
el e =y

-k wk O
e e .

BT U R

[ T W U S T ]

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

13:2



545 1555 1 545 DTC { 565 DTC

FarmTtrAC DECALS

14 S — R o ) e
* m&mm; ~ S sl B v a1 v 1 b arere s
= WA BTV WL W LT B9 TR Ty i} Mﬂlﬂwmﬂ”;m”’ 1 ,"Wr}zu.vu )
& PUEL rma PRSI UM R S Ll sk o ——— T )
T Aher Lok e Taroh i mvedi ary '
i e Rt A R ]
' CAUTION
WARNING —A_
- 17 wed AFTER ERST HOUR CF DPERATION,
NE DFFEIENIIAL LOCK IS PROVOCD . FAONT AND PEAR WHEEL LU NUTS
rOR USE ON SLOPERY AND BOLTS SHOULD BE
* MAST NOT OF USED ON THE NOAD FOR PAOPERN TONOUE - THERT
L AFTER GHEGK DAy,
. =ﬁ“
23
- & warnnG | __ rusewvour
AVOID PossIBEROURY  § | A DI 4) e
OR DEATH FROM A : 21 i - ' —
MAGYONE RUNAWAY - ] ! t
1. 0o moxt slet snghne by shorting
FC0E Sarkes tnrninaly, ) i )
Machin witi atact In geac and ' BT P& o
hove H noema? Staing chcuitry :
&5 bypaased. -
2. St anging oy fom 25
Hansovigsion in aouir of pavic
- wiondiog on the giound. ESCORTS LIMMTED, FARIDABAD
: 24 (FARMTAAC DIVISIOH)
o UATHO KARRAMYY OF 1eE MARZSCTURES O WS PrOcucts DOLS O M. € THCWE SE¥ 2y W
1 ANt waanai S OF Wt SO O OF TS FOR A BANTICLL MR U3 i
T e WY WML OF WY RAD Mar WO
., g.}‘:-m¢wamﬁnuhﬁfqﬂlmwmv it e
R S S PO S0
RIS RN RS R
ME OARIIRS Watack PO FULL TRED 00 MaMUACTyEct UTED Wiy —

‘DEcALS

GETZERID & - scRIAL NUMBER BREAK , i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

14
15
16
17
18

19
20
21
22
23

24
25
26

Part No.

ESIL11637
ESL13696
ESL13685
ESL13694
ESL13693

ESL13618
ESL11617
ESL11623
ESL11640
ESL11639

ESL11632
ESL11633
ESL14548
ESL15584

DEscrieTiON

Decal, Warning Instructions
Decal, Seat Belt

Decal, Tractor Warning
Decal, Torque

Decal, Starting Warning

Heat Reflective Tape

Decal, Operator Instruction (MI)
Decal, Fuse Box

Decal, Thermostat {NI}

Decal, Battery Warning

Decal, Warranty Disclaimer
Plate, Vehicle Identification
Decal, EPA Engine (NI)
Decal, EPA Engine (NI}

DecaLs

54515551545 DTC | 555 DTC

FarutrAC DECALS

VEnoor No.

D10019210
D10026800
D10026790
D10026780
D10026770

D10019190
D10017890
D10032920
D10026850
D10018620

D10026840
D10026860
D10028280
10026830

545 555 545prc 5550t

[ . = e [ R S N Y

PRy - -

QuaNTITY

e T )
—_— ol ek ke ke
— o ok ok b

—t ek bk

(S R e . e
—_— ol ke ok

R Y
[ N, QTR
[ R —y

&) - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 13:4



7}
-
<
S
0
Q
©
<
@
[
=
z
L

54515551545 DTC |/ 555 DTC

DEscRiPTION
Decal Sheet

1

1

Quantity
545 555 5455550
1

1

204540

1

Item No  Part No.

5) [@ CAITON)

o Eéﬂgyﬂat -yt ..
e (VR o i caalf

e S e SRR

b

"......I....H". Ve

- Gt 2N

& ruLtostor @ |

PUSH FOR COLD START

~omatr M w3Az? menm0 OLG

T T T m

P e A M TR
oy SRS P RiRL Serwwn )
SR TR JU SN 3kl A

RS IUDH N TIN HL

| AU GSHO 059 Bo089 .
0gia g e 050l ar

# OVUEOND? DITE SNOT

E o R
S S TW N MTUEG TN -

¥ Mo it L P v Gl) T .
3 : i S| | oo RPVEEEED BY
: ikl ) 1 SREREINAREE

4 RO b i S v o

38cma0 BASC WieTon |
oedaL K- .

SERIAL NUMBER

DecALs

@D © - scriaL NuMBER BREAK, || - INDICATES UP TO AND INCLUDING THAT




545/555/545DTC/555DTC

OPTIONS

Secrion 14




OpT1IONS

54515551545 DTC | 555 DTC

Swining DRAWBAR
@ZEIP © - scriAL NUMBER BREAK , i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




fﬁ\‘,

ITem No.; Part No.

1 ESL12589
2 | ESL11712
3 30476858
4 ESL11169
5 ESL11877
6 ESL11172
7 . ESL11176
8 | ESL11175
9 . ESL11177
10 ESL12590
11 | ESL12588
12 304944S8
13 | ESL13713
14 . ESL13714
15 | 3481188
16 3384958
17 ESL15427

DescripTioN”

Hanger Assembly, Drawbar
Washer, Drawbar Hanger

Boit, Hex (5/8-11x1.50)
Spring, Drawbar Pin
Fin Drawbar

Plate, Drawhar Hanger
Strap

Strap

Pin, Drawbar Adjusting
Pin, Clip

Drawbar Swinging
Boit (5/8-11x3.50)
Strap Drawbar Clevis
Pin Drawbar Clevis
Washer, Lock {5/8)

Nut, Hex (5/8-11)

Spacer

& - SERIAL NUMBER BREAK ,

54515551545 DTC | 555 DTC

Swining DrawBaAr

|

VeEnobor No.

D10027210
D10027310

D10027270
D10027250

D10027220
D10027300
D10027290
D10027240
D10026210

010027230
D81000750
D10027280
D10027260

D10028250

QuanTtiry
545 555 5450rc 55507

NN =
—= N R =
MmN
- N N -

MR~ b
AR o
MM A=
[ % JE Y

P =t = pY —
N = =N =
N wd — D) —
N = N —

| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 14:2


http:5/8-11x1.50

" OrTIONS

54515551545 DTC 1 555 DTC

Front EnD WEIGHTS
|| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

ARETEZED & - scriAL NUMBER BREAK ,

PN

T



OpPTIONS

54515551545 DTC | 555 DTC

frem No. EPART No. DescripTiON _ . Venoor No. QuANTITY
: 545 555 5450755507

ESL13626 Weight, Front End D10039410

1 8 6 6 6
2 ‘ESL13627 Carmier, Front End Weight 210039420 1 1 1 1
3 ESL13628 Spacer - 4 4 4 4
4 30494658 Bolt, Hex Head (3/4-10x3.50) - 4 4 4 4
5 ESL13629 Pin Assembly, Front End Weight Retainer 0D10038400 1 1 1 1
6 EEL13630 Pin, Front Weight Hetainer - 1 1 1 9
7 ESL13631 Pin - 1 1 1 1
8 §E8L13632 Spring, Front End Weight Retainer - 1 1 1 1
9 ESL13633 Bracket, Front End Retainer - 1 1 1 1

10 ESL13634 Chain & Clevis Only 010042800 1 1 1 1

11 ESL13635 Plate, Front End Weight Clamp ] 101 1 1

12 E630072S8 Washer, Flat (M16) - 4 4 4 4

13 82835166 Bolt, Front End Weight - 4 4 4 4

Front Eno WEIGHTS

& - SERIAL NUMBER BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 14:4


http:3/4-10x3.50

OprTiONS

54515551 545 DTC |1 555 DTC
Irem No  Parr:No. DESCRIPTION “ Venoor No QuAN
. , TITY
| | 545 555 545
1 ESL10924 Weight, Rear Whee] Certer (NSS) - e
2 38030488 Bolt, Square Head (5/8-11x3.00} . : 2 2 2
3 3481158 Washer, Lock (5/8) 221 e
4 3384088 Nut, Hex (5/8-11) i IO
5 - Washer, Weight Bolt Retainer (NSS) 12 13 e }8
12 2
6 ESL10926 Weight, Rear Wheel Auxilia
' ry (NSS .
7 30493388 Bolt, Hex Head (5/8-11x3.25) ( ) - P : :
8 ESL10925 Spacer, Rear Wheel Weight (NSS) - g g > o
6 6

Rear Wreer WEeiGHTS
ma . SERIAL NUMBER BREAK , |/ - INDICATES UF 7O AND INCLUDING THAT SERIAL NUMBER




	545555cover.pdf
	SectionA
	SectionB

